
Code:

Series: S-0119

JUNHO/2023

0501093593

PST DUO - FRAME 4880/6350   (FROM 05/2023)

ROW CROP PLANTERS

Revision: 00

Date Revision:



Code Description

0111230241 PST DUO 4880/10E500 CI MH DC20 S-0119

0111230243 PST DUO 4880/10E500 CPERA D/HDA MH DC20 S-0119

0111230273 PST DUO 4880/10E500 ESPECIAL S-0119

0111230245 PST DUO 6350/13E500 CPRA H CI MH S-0119



ASSY FRAME ............................... 10909096762

FRAME WITH ARTICULATION 4880 ............................... 20521054576

RIGHT FRAME WITH WHEELED AXLE 4880 ............................... 30521054567

FRAME LEFT WITH SHAFT WHEELED 4880 ............................... 40521054569

FRAME WITH ARTICULATION 6350 ............................... 50521054579

RIGHT FRAME WITH WHEELED AXLE 6350 ............................... 60521054574

FRAME LEFT WITH SHAFT WHEELED 6350 ............................... 70521054575

SPRING FLOW ENSEMBLY ............................... 80511058667

WHEELSET WITH SPRING TRACTION ............................... 90521058397

WHEEL SUPPORT ASSY WITH TRANSMISSION ............................... 100521058395

WHEEL SUPPORT CHAIN TENSIONER ............................... 110501058241

WHEEL WITH TIRE 7.00 X 16 14L PR TT WITH TRANSMISSION ............................... 120521058393

WHEELED TRANSMISSION WITHOUT TIRE ............................... 130521055233

WHEEL FASTENER WITH TENSIONER ............................... 140501058240

INTERMEDIATE WHEEL CHAIN TENSIONER ............................... 150501058243

WHEEL CHAIN TENSIONER BEARING ............................... 160501058239

WHEEL FIXED CHAIN TENSIONER ............................... 170501058244

WHEEL MOBILE CHAIN TENSIONER ............................... 180501058242

WHEEL WITH DRAW SPRING 585 WITHOUT TRANSMISSION ............................... 190521058400

WHEEL SUPPORT WITHOUT TRANSMISSION ............................... 200521058398

WHEEL WITH TIRE ............................... 210521058394

WHEEL WITHOUT TRANSMISSION WITHOUT TIRE ............................... 220521055244

CYLINDER ASSEMBLY ............................... 230521054561

HYDRAULIC CYLINDER ............................... 240511058406

ASSY SYSTEM HYDRAULIC 4880/5720/5950 ............................... 250511056742

FLOW DIVIDING VALVE                ............................... 260501054452

MALE QUICK COUPLER ............................... 270501053834

ASSY SYSTEM HYDRAULIC 6350 ............................... 280511056808

FLOW DIVIDING VALVE ASSY ............................... 290501054694

HEADER ASSY ............................... 300909095143

TRACTOR HITCH ............................... 310511055096

LEFT EXTENSION DRAWBAR 36.00 - 4880/5720/5950 ............................... 320521053310

RIGHT EXTENSOR DRAWBAR 36,00 - 4880/5720/5950 ............................... 330521053311

3 POINT TURNBUCKLE ............................... 340511052311

HOSE SUPPORT ............................... 350511056736

4880 FERTILIZER HOPPER SET ............................... 360531056440

4880 LEFT HOPPER SUPPORT WITH FERTILIZER METERING ............................... 370531056567

4880 RIGHT HOPPER SUPPORT WITH FERTILIZER METERING ............................... 380531056566

ALPHA II FERTILIZER METERING ............................... 390531055319

ASSY TRANSMISSION HUB ............................... 400531055863

ALPHA II FERTILIZER FIXING GUIDE SET ............................... 410531055875

ASSY COLLECTOR ............................... 420531059139

ALPHA FERTILIZER METERING CLAMP ............................... 430531055273

3/4" SQUARE AXLE FASTENER ............................... 440501053788

22Z GEAR SIDE BEARING ASSEMBLY ............................... 450531057911

GEAR ............................... 460531057901

6350 ALPHA FERTILIZER HOPPER SET ............................... 470531056443

6350 LEFT HOPPER SUPPORT WITH FERTILIZER METERING ............................... 480531056570

6350 RIGHT HOPPER SUPPORT WITH FERTILIZER METERING ............................... 490531056571

SIDE BEARING WITH TRANSMISSION ............................... 500531057978

LEFT TRANSMISSION ASSEMBLY - 4880 ............................... 510511056741

LEFT TRANSMISSION ASSY ............................... 520511056807

MOTOR AXLE SIGNAL ............................... 530501052560

TRANSMISSION ACTUATOR ............................... 540511051434

LEFT SIDE TRANSMISSION ACTUATOR ............................... 550511047070



LEFT GEAR BOX ASSY ............................... 560521043317

LH GEAR BOX ............................... 570501058213

CLOSED BEARING ............................... 580511059266

GEARBOX CLOSED BEARING ............................... 590501056271

GEAR HOUSING BEARING ............................... 600501056443

BEARING WITH ROLLER ............................... 610501056444

AXLE WITH RING ............................... 620501048790

CHAIN TENSIONER ASSY ............................... 630501054655

CENTRAL DOUBLE GEAR HOUSING BEARING ............................... 640501056447

CHAIN TENSIONER ............................... 650511054363

MICRO GRANULATED CHAIN TENSIONER ............................... 660501055112

LOWER CHAIN TENSIONER ............................... 670501058234

TOP CURRENT STRETCHER ............................... 680521055207

BEARING WITH 21Z GEAR ............................... 690501058236

16Z GEAR BEARING ............................... 700501058237

RIGHT TRANSMISSION ASSY - 4880 ............................... 710511056740

RIGHT TRANSMISSION ASSY ............................... 720511056806

RIGHT SIDE TRANSMISSION ACTUATOR ............................... 730511047069

RIGHT GEAR BOX ASSY ............................... 740521043316

SEMI MOUNTED RIGHT CHANGE ............................... 750501058212

PLATFORM ASSEMBLY 4880 ............................... 760521054562

PLATFORM ASSEMBLY 6350 ............................... 770521054565

HANDRAIL ASSY 4880 ............................... 780511056746

HANDRAIL ASSY 6350 ............................... 790511056812

JACK ASSEMBLY ............................... 800511054971

LADDER ASSEMBLY ............................... 810511056536

SEMI MOUNTED HYDRAULIC MARKER 4880 ............................... 820521056983

SEMI MOUNTED HYDRAULIC MARKER 6350 ............................... 830511056809

HYDRAULIC CYLINDER ............................... 840511058449

HBM SEQUENTIAL VALVE ............................... 850501054649

ROW MARKER DISC ............................... 860521055204

REAR LIGHTING ASSEMBLY 4880 ............................... 870521054580

REAR LIGHTING ASSEMBLY ............................... 880521054583

MOUNTED REAR LIGHT ............................... 890521052792

MANUAL CANISTER ASSY ............................... 900521055105

TOOL BOX ASSEMBLY ............................... 910521054181

CONTAINER WATER TANK ............................... 920521054525

ASSY HEX AXLE ............................... 930909095145

HEXAGONAL SHAFT ASSEMBLY ............................... 940909099016

KIT WITH ALPHA COMPONENTS - 10 ROWS ............................... 950531059620

KIT WITH ALPHA COMPONENTS - 13 ROWS ............................... 960531059623

4880 - ALPHA II LABEL SET ............................... 970541050937

6350 - ALPHA II LABEL SET ............................... 980531058890

ASSY SEED/FERTILIZER ROW ............................... 990909096763

SHORT SEED/FERTILIZER ROW WITH 20" CUTTING DISC ............................... 1000531054243

LIFT PIVOTTING SHORT ROW ............................... 1010521054813

FAST CLOSING SET ............................... 1020511052024

SEED ROW SPRING ROD ............................... 1030511059244

ASSEMBLY GUIDE VARIUM SPRING SEED ............................... 1040511059243

LEFT REAR LIFT ROW ............................... 1050521054775

BASE 1/2 FIXED WITHOUT ASSY LUBRICATION ............................... 1060521054819

DDD LEFT SEED ............................... 1070521054763

LH SUPPORT DDD GUIDE ............................... 1080511052302

LEFT LOW CUBE ............................... 1090521054761

DOWN LOW CUBE ............................... 1100521054760



DPL 20 SHORT ROW WITHOUT LUBRICATION CONICAL

BEARING

............................... 1110521053231

20" DISC BLADE HUB WITH CONICAL BEARING ............................... 1120521053248

DISC BLADE HUB ............................... 1130521053697

TIGHT ELEVATION SPRING FULL FERTILIZER ............................... 1140521052644

SIGMA SOY INDIVIDUAL SEED SYSTEM ............................... 1150531053925

SIGMA SOY SEED SYSTEM ............................... 1160531051514

ASSY SEED DEFLECTOR ............................... 1170511057289

SHORT SEED/FERTILIZER ROW WITH 18" CUTTING DISC ............................... 1180531054246

DPL 18 SHORT ROW WITHOUT LUBRICATION TAPERED

BEARING

............................... 1190521054830

DISC HUB CUT 18 BEARING ............................... 1200521054829

LONG SEED/FERTILIZER ROW WITH 20" CUTTING DISC ............................... 1210531054244

LIFT PIVOTTING LONG ROW ............................... 1220521054814

RIGHT REAR LIFT ROW ............................... 1230521054774

RIGHT DDD SEED ............................... 1240521054762

SUPPORT DDD 15 RIGHT ............................... 1250511052301

DPL 20 LONG ROW WITHOUT LUBRICATION CONICAL

BEARING

............................... 1260521053232

LONG SEED/FERTILIZER ROW WITH 18" CUTTING DISC ............................... 1270531054245

RIGHT DDD FERTILIZER WITH SUPPORT ............................... 1280521054768

RIGHT DUAL FERTILIZER DISC ............................... 1290521055868

HUB RIGHT QUICK-CHANGE DPL 15 X 4.00 FERTILIZER / SEED ............................... 1300521055866

ASSY RIGHT HUB DDD FERTILIZER / SEED ............................... 1310521055864

HUB LEFT QUICK-CHANGE DPL 15 X 4.00 FERTILIZER / SEED ............................... 1320521055867

ASSY LEFT HUB DDD FERTILIZER / SEED ............................... 1330521055865

LEFT DDD FERTILIZER WITH SUPPORT ............................... 1340521054769

LEFT DUAL FERTILIZER DISC ............................... 1350521055869

DEPTH/COMPACTOR SYSTEM - SPT ............................... 1360521054984

DEPTH CONTROL SEMI MOUNTED WITHOUT LUBRICATION ............................... 1370521054986

DEPTH WHEELS REGULATOR ASSY        ............................... 1380501052297

LEFT ARM WITH HUB WITHOUT LUBRIFICATION ............................... 1390521054987

CUBE DEPTH CONTROL WITHOUT LUBRICATION ............................... 1400521055016

RIGHT ARM WITH HUB WITHOUT LUBRIFICATION ............................... 1410521054988

SEMI-ASSEMBLED COMPACTOR BODY ............................... 1420521055033

DEPTH BAND WITH ARMS ............................... 1430501052538

LEFT COMPACTOR WHEEL ............................... 1440521054990

RIGHT COMPACTOR WHEEL ............................... 1450521055017

RUBBER WHEEL ASSEMBLY WITHOUT LUBRICATION ............................... 1460521054989

CONTROL DEPTH WITH REGULATOR ............................... 1470521054758

DEPTH CONTROL WITH THREAD ............................... 1480521054751

COVERING WHEEL LEFT ARM ASSEMBLED ............................... 1490521053245

COVERING WHEEL RIGHT ARM ASSEMBLED ............................... 1500521053244

CPRA RIGHT DEPTH CONTROL CUBE WITHOUT

LUBRICATION

............................... 1510521053483

CPRA LEFT DEPTH CONTROL CUBE WITHOUT LUBRICATION ............................... 1520521053484

DEPTH BAND WITH RIM ............................... 1530511055819

V COMPACTING SYSTEM ............................... 1540521054752

DRIVE WHEEL V RUBBER RIGHT ............................... 1550521054753

DRIVE WHEEL V LEFT RUBBER ............................... 1560521054754

DEPTH CONTROL WITH FAST ANGLE REGULATING AXIS ............................... 1570531050978

AUTOMATIC DISARMING ROD ............................... 1580521053947

STEM ............................... 1590521053951

ROD WITH BEAK 0869 ............................... 1600521053932

SCARING ROD ............................... 1610521053946



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 1

0909096762ASSY FRAME

46

48
43

20

44
45

24

47
22

25

42

09

38

40

39

41

32
33

34
27

26

28
29
30
31

12

49

18

1915

08

05

06

01
04

02
03

07

11

10

13

14

16 17

21

23

35

36

37

 4880   6350Item Code Description See page

01 0521054576    01      00FRAME WITH ARTICULATION 4880 2

01. 0521054579    00      01FRAME WITH ARTICULATION 6350 5

02 0521064285    01      01LOCK LOWER FRAME

03 0501010116    01      01HEX NUT 1.5/8 7 FPP 2.3/8 ZN

04 0503010002    01      011800 GREASE FITTING

05 0503010003    05      051845 GREASE FITTING

06 0503010004    02      021890 GREASE FITTING

07 0511058667    01      01SPRING FLOW ENSEMBLY 8

08 0521058397    04      04WHEELSET WITH SPRING TRACTION 9

08. 0521058400    00      02WHEEL WITH DRAW SPRING 585 WITHOUT
TRANSMISSION

19

09 0521054561    01      01CYLINDER ASSEMBLY 23

10 0511056742    01      00ASSY SYSTEM HYDRAULIC 4880/5720/5950 25

10. 0511056808    00      01ASSY SYSTEM HYDRAULIC 6350 28

11 0909095143    01      01HEADER ASSY 30

12 0511056736    01      01HOSE SUPPORT 35

13 0531056440    01      004880 FERTILIZER HOPPER SET 36

13. 0531056443    00      016350 ALPHA FERTILIZER HOPPER SET 47

14 0511056741    01      00LEFT TRANSMISSION ASSEMBLY - 4880 51

14. 0511056807    00      01LEFT TRANSMISSION ASSY 52

15 0511056740    01      00RIGHT TRANSMISSION ASSY - 4880 71

15. 0511056806    00      01RIGHT TRANSMISSION ASSY 72

16 0521054562    01      00PLATFORM ASSEMBLY 4880 76

16. 0521054565    00      01PLATFORM ASSEMBLY 6350 77

17 0511056746    01      00HANDRAIL ASSY 4880 78

17. 0511056812    00      01HANDRAIL ASSY 6350 79

18 0511054971    04      04JACK ASSEMBLY 80

19 0511056536    02      02LADDER ASSEMBLY 81

20 0521056983    01      00SEMI MOUNTED HYDRAULIC MARKER 4880 82

20. 0511056809    00      01SEMI MOUNTED HYDRAULIC MARKER 6350 83

21 0521055204    02      02ROW MARKER DISC 86

22 0503013816    02      025/16" LOCKNUT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 1

0909096762ASSY FRAME

 4880   6350Item Code Description See page

23 0521054580    01      00REAR LIGHTING ASSEMBLY 4880 87

23. 0521054583    00      01REAR LIGHTING ASSEMBLY 88

24 0521055105    01      01MANUAL CANISTER ASSY 90

25 0503011953    02      025/16" X 1" BOLT

26 0501065677    02      02STRUT

27 0541015451    01      01FIXED KEY 2.3/8 X 2.3/4

28 0501047895    02      0225 ROD STOP

29 0501047885    02      0230 ROD STOP

30 0501047886    02      0235 ROD STOP                     

31 0501047887    02      0240 ROD STOP                     

32 0521013022    02      02TRANSPORT LOCK

33 0503030168    02      02HITCH PIN CLIP

34 0501068994    02      028,30 X 78 LOCK PIN

35 0521054181    01      01TOOL BOX ASSEMBLY 91

36 0521054525    01      01CONTAINER WATER TANK 92

37 0503019262    01      01SOAP DISH  VACUUM

38 0503010780    02      02N-2050 AMENDMENT

39 0503011750    06      06AMENDMENT WITH LOCK 

40 0503011751    06      06REDUCTION                          

41 0503010951    04      04REDUCTION

42 0503010246    03      03CLAMP 

43 0909095145    01      00ASSY HEX AXLE 93

43. 0909099016    00      01HEXAGONAL SHAFT ASSEMBLY 94

44 0503010014    02      023/4" HEX NUT

45 0503010023    02      023/4" SPRING WASHER

46 0531059620    01      00KIT WITH ALPHA COMPONENTS - 10 ROWS 95

46. 0531059623    00      01KIT WITH ALPHA COMPONENTS - 13 ROWS 96

47 0521065613    01      01HOSE HOLDER

48 0541050937    01      004880 - ALPHA II LABEL SET 97

48. 0531058890    00      016350 - ALPHA II LABEL SET 98

49 0909096763    01      01ASSY SEED/FERTILIZER ROW 99



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 2

0521054576FRAME WITH ARTICULATION 4880

20

10

11

09

04

07
05

06

06
05

19

20

21
22
23

14

25

08

03

07

15
16

17
18

19

24

12
13

06
05

01

02

QTItem Code Description See page

01 0521054567 01RIGHT FRAME WITH WHEELED AXLE 4880 3

02 0521054569 01FRAME LEFT WITH SHAFT WHEELED 4880 4

03 0501110791 01FRONT ARTICULATOR HUB WITH SLEEVES

04 0501110683 01REAR HUB ARTICULATOR WITH SLEEVES

05 0501010098 093/4" UNC BOLT

06 0503011442 093/4" SPRING WASHER

07 0571010094 02SLEEVE FLANGE

08 0521065616 01ARTICULATION

09 0502012698 02CLAMP

10 0503010365 02BOLT 5/16 UNC X 1.1/4 C S G.5 ZN

11 0503011444 02SPRING WASHER

12 0571013510 01LOCK AXLE

13 0503030085 01LOCK PIN

14 0571010095 01FLAT WASHER 

15 0521063003 01LOCK PIN

16 0571010969 01LOCK SLEEVE FRAME

17 0503013627 011.1/2 SPRING WASHER

18 0501010110 011.1/2" NUT

19 0581018964 02TROUGH 24 X 50 X 1320

20 0581018965 02TROUGH 24 X 50 X 940 

21 0501011643 083/8 X 1"BOLT

22 0503010025 083/8 SPRING WASHER

23 0503010026 083/8" NUT

24 0501018059 033/4" X 2-1/4" BOLT                 

25 0503011255 033/4" LOCK NUT                 



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 3

0521054567RIGHT FRAME WITH WHEELED AXLE 4880

01

02

04
05

06
05

08 07

03

QTItem Code Description See page

01 0521068942 01RIGHT FRAME

02 0521069426 01RIGHT ARTICULATED AXLE

03 0521013199 03LOWER BEARING SEMI

04 0503010899 065/8 UNC X 2.1/4 BOLT

05 0501012140 12FLAT WASHER

06 0531013922 060.6" X 0.8" X 1" SLEEVE

07 0503011445 06SPRING WASHER

08 0503010013 065/8 NUT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 4

0521054569FRAME LEFT WITH SHAFT WHEELED 4880

01

02

04
05

06
05

08 07

03

QTItem Code Description See page

01 0521068943 01LEFT FRAME

02 0521069427 01LEFT ARTICULATED AXLE

03 0521013199 03LOWER BEARING SEMI

04 0503010899 065/8 UNC X 2.1/4 BOLT

05 0501012140 12FLAT WASHER

06 0531013922 060.6" X 0.8" X 1" SLEEVE

07 0503011445 06SPRING WASHER

08 0503010013 065/8 NUT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 5

0521054579FRAME WITH ARTICULATION 6350

25

08

03

07

15
16

17
18

24

12
13

06
05

01

02

21
22
23

14

04

07
05

06

06
05

19

20

10

11

09

QTItem Code Description See page

01 0521054574 01RIGHT FRAME WITH WHEELED AXLE 6350 6

02 0521054575 01FRAME LEFT WITH SHAFT WHEELED 6350 7

03 0501110791 01FRONT ARTICULATOR HUB WITH SLEEVES

04 0501110683 01REAR HUB ARTICULATOR WITH SLEEVES

05 0501010098 093/4" UNC BOLT

06 0503011442 093/4" SPRING WASHER

07 0571010094 02SLEEVE FLANGE

08 0521065616 01ARTICULATION

09 0502012698 02CLAMP

10 0503010365 02BOLT 5/16 UNC X 1.1/4 C S G.5 ZN

11 0503011444 02SPRING WASHER

12 0571013510 01LOCK AXLE

13 0503030085 01LOCK PIN

14 0571010095 01FLAT WASHER 

15 0521063003 01LOCK PIN

16 0571010969 01LOCK SLEEVE FRAME

17 0503013627 011.1/2 SPRING WASHER

18 0501010110 011.1/2" NUT

19 0581018182 02TROUGH 24 X 50 X 1750

20 0581018181 02TROUGH 24 X 50 X 1250

21 0501011643 083/8 X 1"BOLT

22 0503010025 083/8 SPRING WASHER

23 0503010026 083/8" NUT

24 0501018059 033/4" X 2-1/4" BOLT                 

25 0503011255 033/4" LOCK NUT                 



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 6

0521054574RIGHT FRAME WITH WHEELED AXLE 6350

05
06

05
08 07

03

01

02

04

QTItem Code Description See page

01 0521068948 01RIGHT FRAME 6350

02 0521069432 01RIGHT SIDE RIGHT ARTICULATED AXLE 6350

03 0521013199 03LOWER BEARING SEMI

04 0503010899 065/8 UNC X 2.1/4 BOLT

05 0501012140 12FLAT WASHER

06 0531013922 060.6" X 0.8" X 1" SLEEVE

07 0503011445 06SPRING WASHER

08 0503010013 065/8 NUT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 7

0521054575FRAME LEFT WITH SHAFT WHEELED 6350

03

01

02

04
0506

05
08 07

QTItem Code Description See page

01 0521068949 01LEFT FRAME 6350

02 0521069433 01LEFT ARTICULATED AXLE 6350

03 0521013199 03LOWER BEARING SEMI

04 0503010899 065/8 UNC X 2.1/4 BOLT

05 0501012140 12FLAT WASHER

06 0531013922 060.6" X 0.8" X 1" SLEEVE

07 0503011445 06SPRING WASHER

08 0503010013 065/8 NUT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 8

0511058667SPRING FLOW ENSEMBLY

02

03

03
02

01B

01
01A

01B

QTItem Code Description See page

01 0511050681 06TRACTION SPRING

01A 0503031681 012.1" X 7.78" EXTENSION SPRING

01B 0561016062 02SPRING HITCH

02 0503013030 125/8" X 3.1/4" BOLT                 

03 0501012140 24FLAT WASHER



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 9

0521058397WHEELSET WITH SPRING TRACTION

03

04
07

01

06

05

02

03

04
07

QTItem Code Description See page

01 0521058395 01WHEEL SUPPORT ASSY WITH TRANSMISSION 10

02 0501058240 01WHEEL FASTENER WITH TENSIONER 14

03 0503011119 047/8" X 6" BOLT                     

04 0501014251 04FLAT WASHER 

05 0503012212 012050 CHAIN X 81 LINK + MENDING

06 0502010584 01CARRYING-WHEELS SUPPORT FIXER      

07 0503011254 047/8" HEX SELF ADJUSTING NUT        



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 10

0521058395WHEEL SUPPORT ASSY WITH TRANSMISSION

09

09
14

07

10

14

15

02

05

04

03

08

14

11

12

13

01

14
15

06
06A

06B

06B

QTItem Code Description See page

01 0521061567 01CARRYING WHEEL SPRING TRACTION SUPPORT 

02 0521061565 01WHEEL SUPPORT ARM

03 0531016887 01CARRYING WHEEL AXLE ARM

04 0503010523 011/4" X 2" SPLIT PIN

05 0503010003 011845 GREASE FITTING

06 0511050681 01TRACTION SPRING

06A 0503031681 012.1" X 7.78" EXTENSION SPRING

06B 0561016062 02SPRING HITCH

07 0501010100 01SCREW  5/8 UNC X 2 CS G.5 ZN

08 0503013030 015/8" X 3.1/4" BOLT                 

09 0551017715 02FLAT WASHER 

10 0501058241 01WHEEL SUPPORT CHAIN TENSIONER 11

11 0521058393 01WHEEL WITH TIRE 7.00 X 16 14L PR TT WITH
TRANSMISSION

12

12 0521069983 01WHEEL COVER

13 0591010589 01BODY LOCK WHEEL

14 0503010027 045/8 SPRING WASHER

15 0503018981 02BOLT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 11

0501058241WHEEL SUPPORT CHAIN TENSIONER

01

03
04

02

05

06

QTItem Code Description See page

01 0541016454 01PULLEY

02 0521018933 01CHAIN TENSIONER AXLE

03 0511015098 01FLAT WASHER 

04 0503010302 01501019 SEAL RING

05 0503010019 011/2" SPRING WASHER

06 0503010060 011/2 UNC G.5 ZN HEX NUT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 12

0521058393WHEEL WITH TIRE 7.00 X 16 14L PR TT WITH TRANSMISSION

01

02

QTItem Code Description See page

01 0503063172 01WHEEL

02 0521055233 01WHEELED TRANSMISSION WITHOUT TIRE 13



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 13

0521055233WHEELED TRANSMISSION WITHOUT TIRE

01

02

03

04

05

06
10

06

05 08

09

07
07A

07C

07B

QTItem Code Description See page

01 0521012185 01TRANSMISSION WHEEL AXLE

02 0503010330 01KM 9 LOCKNUT                       

03 0503010329 01LOCK WASHER

04 0511015949 01LOCK NUT                           

05 0503010804 0200547-B SEAL                       

06 0503019364 02BEARING 25590/25523

07 0501110721 01WHEEL HUB WITH SCREW / NUTS

07A 0571012990 01CARRYING WHEEL HUB TRANSMISSION

07B 0501010186 06WHEEL SCREW 5/8UNF X 2.1/8CR

07C 0503016516 065/8 UNF CONIC NUT

08 0502011339 0115Z GEAR P 1.25"

09 0503012550 065/16" X 3/4" BOLT

10 0503010002 011800 GREASE FITTING



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 14

0501058240WHEEL FASTENER WITH TENSIONER

08

06

07

05

01
04

02

03

QTItem Code Description See page

01 0502012416 01CARRYING-WHEELS SUPPORT FIXER

02 0501013491 015/8" TENSIONER SPRING 

03 0503010013 025/8 NUT

04 0503030099 011.3" X 4.9" 0.2" TRACTION SPRING

05 0511069417 01REAR TENSIONER

06 0501058243 01INTERMEDIATE WHEEL CHAIN TENSIONER 15

07 0501058244 01WHEEL FIXED CHAIN TENSIONER 17

08 0501058242 01WHEEL MOBILE CHAIN TENSIONER 18



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 15

0501058243INTERMEDIATE WHEEL CHAIN TENSIONER

05

04

03

06

01

02

QTItem Code Description See page

01 0551018245 01CHAIN TENSIONER AXLE

02 0501058239 01WHEEL CHAIN TENSIONER BEARING 16

03 0551018241 01SLEEVE 16,30 X 30 X 8

04 0503010019 011/2" SPRING WASHER

05 0503010060 011/2 UNC G.5 ZN HEX NUT

06 0551018239 01SLEEVE 19 X 13,50 X 45



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 16

0501058239WHEEL CHAIN TENSIONER BEARING

03

02

01

QTItem Code Description See page

01 0503012882 01BEARING                       

02 0503011945 01503050 CLAMPING RING (FOR AXLE)

03 0502012853 01GEAR



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 17

0501058244WHEEL FIXED CHAIN TENSIONER

02

01

03
04

05

QTItem Code Description See page

01 0551018252 01CHAIN TENSIONER AXLE

02 0501058239 01WHEEL CHAIN TENSIONER BEARING 16

03 0551018241 01SLEEVE 16,30 X 30 X 8

04 0503010019 011/2" SPRING WASHER

05 0503010060 011/2 UNC G.5 ZN HEX NUT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 18

0501058242WHEEL MOBILE CHAIN TENSIONER

02

04

03

05

01

QTItem Code Description See page

01 0551018244 01CHAIN TENSIONER AXLE

02 0501058239 01WHEEL CHAIN TENSIONER BEARING 16

03 0591017923 0115,30 X 30 X 32 SLEEVE

04 0503010019 011/2" SPRING WASHER

05 0503010060 011/2 UNC G.5 ZN HEX NUT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 19

0521058400WHEEL WITH DRAW SPRING 585 WITHOUT TRANSMISSION

02

05
04

03

07

08

06

08
07

09

10
10A

10B

10B

01

02

QTItem Code Description See page

01 0521058398 01WHEEL SUPPORT WITHOUT TRANSMISSION 20

02 0502010584 02CARRYING-WHEELS SUPPORT FIXER      

03 0503011119 047/8" X 6" BOLT                     

04 0501014251 04FLAT WASHER 

05 0503011254 047/8" HEX SELF ADJUSTING NUT        

06 0501010100 01SCREW  5/8 UNC X 2 CS G.5 ZN

07 0503010027 025/8 SPRING WASHER

08 0551017715 02FLAT WASHER 

09 0503013030 015/8" X 3.1/4" BOLT                 

10 0511050681 01TRACTION SPRING

10A 0503031681 012.1" X 7.78" EXTENSION SPRING

10B 0561016062 02SPRING HITCH



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 20

0521058398WHEEL SUPPORT WITHOUT TRANSMISSION

06

01

08
07

05

08

07

02

09

04

03

06

QTItem Code Description See page

01 0521061567 01CARRYING WHEEL SPRING TRACTION SUPPORT 

02 0521061565 01WHEEL SUPPORT ARM

03 0531016887 01CARRYING WHEEL AXLE ARM

04 0503010523 011/4" X 2" SPLIT PIN

05 0521058394 01WHEEL WITH TIRE 21

06 0591010589 02BODY LOCK WHEEL

07 0503018981 02BOLT

08 0503010027 025/8 SPRING WASHER

09 0503010003 011845 GREASE FITTING



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 21

0521058394WHEEL WITH TIRE

01

02

QTItem Code Description See page

01 0503063172 01WHEEL

02 0521055244 01WHEEL WITHOUT TRANSMISSION WITHOUT TIRE 22



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 22

0521055244WHEEL WITHOUT TRANSMISSION WITHOUT TIRE

01

02

03

04

05

06
08

06

05

07
07A

07C

07B

QTItem Code Description See page

01 0521012185 01TRANSMISSION WHEEL AXLE

02 0503010330 01KM 9 LOCKNUT                       

03 0503010329 01LOCK WASHER

04 0511015949 01LOCK NUT                           

05 0503010804 0200547-B SEAL                       

06 0503019364 02BEARING 25590/25523

07 0501110721 01WHEEL HUB WITH SCREW / NUTS

07A 0571012990 01CARRYING WHEEL HUB TRANSMISSION

07B 0501010186 06WHEEL SCREW 5/8UNF X 2.1/8CR

07C 0503016516 065/8 UNF CONIC NUT

08 0503010002 011800 GREASE FITTING



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 23

0521054561CYLINDER ASSEMBLY

05

06

07
08

0102

04

03

04

QTItem Code Description See page

01 0511058406 02HYDRAULIC CYLINDER 24

02 0521012538 021.2" X 3.5" COUPLING SHAFT

03 0521015501 02COUPLING SHAFT

04 0503010523 041/4" X 2" SPLIT PIN

05 0503010967 02SCREW 5/8 UNC X 5.1/2 CS G.5 ZN

06 0531012565 02SLEEVE 16,3X 30 X 88

07 0503010027 025/8 SPRING WASHER

08 0503010013 025/8 NUT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 24

0511058406HYDRAULIC CYLINDER

05
08

06

09

15
13

14

11

01

12

07

10

02

03

04

QTItem Code Description See page

01 0511064053 01SLEEVE 2" X 14" TURNBUCKLE

02 0511064052 014" X 12.1" CYLINDER CASE

03 0503010003 011845 GREASE FITTING

04 0503030385 02CYLINDER PLUG N-002

05 0581010678 0150,80 X 101 RING SUPPORT

06 0503015636 01SCRAPER SEAL

07 0503018025 01RING GUIDE

08 0503018026 011870-2000-375 B GASKET

09 0503010338 022-342 N 3006-9B O'RING

10 0503011061 028-342 BACK-UP RING

11 0502012822 01101.60 END CAP

12 0503010817 011.1/4" SELF LOCKING NUT

13 0503010345 012-218 N 3006-9B O'RING

14 0503015633 01SELEMASTER SEALING 

15 0502012842 0150,80 X 101,60 PISTON

16 0511032511 01ASSY CYLINDER REPAIR KIT 50.8X101.6



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 25

0511056742ASSY SYSTEM HYDRAULIC 4880/5720/5950

12

21D
21C

19FC

21B

01

02
03

04
05

06
10

11

08
09

07

19
19A

19B

19C

19D

15

19FD 19FB

13

19F
19FA

19ED 19EB

13

19E
19EA

20D
20C

19EC

20B

14

18
17

16

QTItem Code Description See page

01 0571017027 01VALVE SUPPORT

02 0503010920 021/2 UNC X 1.1/2 C S  G.5 ZN BOLT

03 0511017302 02FLAT WASHER 13,50 X 32,50 X 3,0 ZN

04 0503010019 021/2" SPRING WASHER

05 0503010060 021/2 UNC G.5 ZN HEX NUT

06 0501054452 01FLOW DIVIDING VALVE                26

07 0503010373 02SCREW 1/4 UNC X 2 CS G.2 ZN           

08 0503010143 021/4" SPRING WASHER

09 0503010144 021/4" NUT

10 0541012166 01NIPPLE 3/4" UNF X 7/8"

11 0511018387 013/4" X 0,3 ADJUSTMENT VALVE NUT    

12 0503011968 013/4" 8R6X-S T ADAPTER WITH SWIVEL NUT

13 0501053834 02MALE QUICK COUPLER 27

14 0571011806 02SPRING PROTECTION PLASTIC HOSE 3/4 X 600MM

15 0571017774 02SPRING PROTECTION QUICK HOSE

16 0503012555 03SCREW 7/16 UNC X 2 CS RT G.7 ZN

17 0503010180 037/16" SPRING WASHER

18 0502012702 03BODY SUPPORT CLAMP

19 0511057089 01HOSE KIT SYSTEM HYDRAULIC

19A 0501080045 013/8" X 850 TR-TR HOSE

19B 0501080999 013/8" X 39" TC-TC HOSE

19C 0501081987 01HOSE 3/8 X 1550 TR-TC

19D 0501081986 01HOSE   3/8 X 1550 TC-TC

19E 0521052299 01HOSE 1/2 X 4000 TR-TM BLACK / RED

19EA 0501080185 01HOSE 1/2 X 4000 TR-TM

19EB 0503034492 01HYDRAULIC HOSE GRIP (BLACK)

19EC 0503034495 01HYDRAULIC HOSE GRIP (RED)

19ED 0503018952 06PLASTIC BOLT

19F 0521052300 01HOSE 1/2 X 4000 TR-TM BLACK / BLUE

19FA 0501080185 01HOSE 1/2 X 4000 TR-TM

19FB 0503034492 01HYDRAULIC HOSE GRIP (BLACK)



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 25

0511056742ASSY SYSTEM HYDRAULIC 4880/5720/5950

QTItem Code Description See page

19FC 0503034494 01HYDRAULIC HOSE GRIP (BLUE)

19FD 0503018952 06PLASTIC BOLT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 26

0501054452FLOW DIVIDING VALVE                

03

02
01

02

04

03

02

QTItem Code Description See page

01 0503012481 01FLOW DIVIDING VALVE                

02 0503010190 032-114 N 3006-9B O'RING

03 0501010617 023/4" NIPPLE                        

04 0501011460 017/8 NF REDUCTION NIPPLE



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 27

0501053834MALE QUICK COUPLER

02

01

QTItem Code Description See page

01 0503011627 01MALE QUICK COUPLER AGR 1/2 NPT

02 0503011882 01MALE QUICK COUPLER CAP



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 28

0511056808ASSY SYSTEM HYDRAULIC 6350

19D

08
09

07

19
19A

19B

19C

18
17

16

12

10

11

21D
21C

21B

21B

01

02
03

04
05

06

21C

13

21
21A

21D

20D
20C

20B

20B

14

13

20
20A

20D 20C

15

22

QTItem Code Description See page

01 0571017027 01VALVE SUPPORT

02 0503010920 021/2 UNC X 1.1/2 C S  G.5 ZN BOLT

03 0511017302 02FLAT WASHER 13,50 X 32,50 X 3,0 ZN

04 0503010019 021/2" SPRING WASHER

05 0503010060 021/2 UNC G.5 ZN HEX NUT

06 0501054694 01FLOW DIVIDING VALVE ASSY 29

07 0503010373 02SCREW 1/4 UNC X 2 CS G.2 ZN           

08 0503010143 021/4" SPRING WASHER

09 0503010144 021/4" NUT

10 0541012166 01NIPPLE 3/4" UNF X 7/8"

11 0511018387 013/4" X 0,3 ADJUSTMENT VALVE NUT    

12 0503011968 013/4" 8R6X-S T ADAPTER WITH SWIVEL NUT

13 0501053834 02MALE QUICK COUPLER 27

14 0571011806 02SPRING PROTECTION PLASTIC HOSE 3/4 X 600MM

15 0571017774 01SPRING PROTECTION QUICK HOSE

16 0503012555 03SCREW 7/16 UNC X 2 CS RT G.7 ZN

17 0503010180 037/16" SPRING WASHER

18 0502012702 03BODY SUPPORT CLAMP

19 0511057105 01ASSY HYDRAULIC SYSTEM HOSE 6350

19A 0501080127 013/8" X 45,2" TR-TR HOSE

19B 0501081998 01HOSE 3/8 X 1300 TC-TC

19C 0501082001 01TR-TC HOSE ASSY

19D 0501082000 01TC-TC HOSE ASSY

20 0521052299 01HOSE 1/2 X 4000 TR-TM BLACK / RED

20A 0501080185 01HOSE 1/2 X 4000 TR-TM

20B 0503034492 01HYDRAULIC HOSE GRIP (BLACK)

20C 0503034495 01HYDRAULIC HOSE GRIP (RED)

20D 0503018952 06PLASTIC BOLT

21 0521052300 01HOSE 1/2 X 4000 TR-TM BLACK / BLUE

21A 0501080185 01HOSE 1/2 X 4000 TR-TM

21B 0503034492 01HYDRAULIC HOSE GRIP (BLACK)



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 28

0511056808ASSY SYSTEM HYDRAULIC 6350

QTItem Code Description See page

21C 0503034494 01HYDRAULIC HOSE GRIP (BLUE)

21D 0503018952 06PLASTIC BOLT

22 0503013100 02NYLON CLAMP



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 29

0501054694FLOW DIVIDING VALVE ASSY

02

03
01

03

02

02

03

QTItem Code Description See page

01   0503012481 01FLOW DIVIDING VALVE                

02   0503030923 033/4" UNF X 13/16UN OFS X 40 NIPPLE

03   0503010190 032-114 N 3006-9B O'RING



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 30

0909095143HEADER ASSY

09

24

18

04

02

03
03A

03B

06

05

06

01

10

07

08

14
15

17

18

16

14
15

11

12

13

22
21

20

29
28

22
21

20

23

19

25

18

27

08

18
26

QTItem Code Description See page

01 0521068561 01LONG COUPLING DRAWBAR

02 0511055096 01TRACTOR HITCH 31

03 0511053179 01TRACTOR COUPLING SHAFT

03A 0521064036 01TRACTOR HITCH AXLE

03B 0503030012 01HITCH PIN CLIP

04 0571014769 01SLEEVE HITCH ARTICULATION 1.1/2

05 0503014120 01CHAIN

06 0503014321 02CABLE STEEL SHACKLE

07 0571010661 01PIVOT SHAFT

08 0503010010 021/4" X 2.1/2" COTTERPIN

09 0521064203 01EAR PIVOT DRAWBAR 

10 0521053310 01LEFT EXTENSION DRAWBAR 36.00 -
4880/5720/5950

32

11 0501010500 023/4" X 3" BOLT

12 0503010023 023/4" SPRING WASHER

13 0503010014 023/4" HEX NUT

14 0571019949 02JUNCTION SHAFT

15 0503030119 02LOCK PIN                           

16 0521053311 01RIGHT EXTENSOR DRAWBAR 36,00 -
4880/5720/5950

33

17 0521010572 010.9" X 2.9" COUPLING SHAFT 

18 0503030085 04LOCK PIN

19 0521063528 01EXTENDING FIXER

20 0501010171 03BOLT 1 UNC X 3.1/2 C S G.5

21 0503010012 031" SPRING WASHER

22 0501010059 031.5/8 NUT

23 0521062916 01LEFT FRENCH HAND

24 0521010585 010.9" X 5.9" COUPLING SHAFT 

25 0511052311 013 POINT TURNBUCKLE 34

26 0521012532 010.9" X 3.9" COUPLING SHAFT 

27 0521010582 01COUPLING SHAFT 

28 0521063529 01LOCK AXLE



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 30

0909095143HEADER ASSY

QTItem Code Description See page

29 0501011301 011.1/2 UNC 6FPP 2.5/16 NUT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 31

0511055096TRACTOR HITCH

05

10

11
11A

11B

03

07

08

09

12

06

02

01

13

04

QTItem Code Description See page

01 0501011301 011.1/2 UNC 6FPP 2.5/16 NUT

02 0503010010 011/4" X 2.1/2" COTTERPIN

03 0503010571 011/4" X 1.1/2 COTTERPIN

04 0521010681 01BUSHING COUPLING BODY

05 0521010639 01COUPLING SHAFT

06 0503010002 011800 GREASE FITTING

07 0503016482 02BOLT

08 0503033731 02LEFT COMPRESSION SPRING

09 0503011331 023/8 BALL

10 0502040850 01U TRACTOR COUPLING

11 0501110778 01TRACTOR HITCH

11A 0502040853 01HITCH JOINT

11B 0571014744 01SLEEVE HITCH ARTICULATION 1.1/4

12 0503010396 01501060 CLAMPING RING (FOR AXLE)

13 0581019654 01ASSY BOLT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 32

0521053310LEFT EXTENSION DRAWBAR 36.00 - 4880/5720/5950

01

05

02

05

03

04

QTItem Code Description See page

01 0521064426 01POINT FIXER EXTENDING LEFT

02 0501078990 01TURNBUKCLE AXLE

03 0521066338 01EXTERNAL ROTATING BRIDGE

04 0561019879 01LOCK ATTACHMENT BAR

05 0503010002 021800 GREASE FITTING



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 33

0521053311RIGHT EXTENSOR DRAWBAR 36,00 - 4880/5720/5950

01

05

02

05

03

04

QTItem Code Description See page

01 0521064425 01POINT FIXER EXTENDING RIGHT

02 0501078990 01TURNBUKCLE AXLE

03 0521066338 01EXTERNAL ROTATING BRIDGE

04 0561019879 01LOCK ATTACHMENT BAR

05 0503010002 021800 GREASE FITTING



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 34

05110523113 POINT TURNBUCKLE

02

04
06

0504

08
07

09
10

11

03

01

08

09
10

QTItem Code Description See page

01 0502012783 01STABILIZER BODY GREATER

02 0571012279 01JACK RIGHT

03 0571012280 01JACK LEFT

04 0531010264 02SIDE RATCHET 

05 0521018500 01SHAFT LEVER EXTENSOR

06 0511061881 01RATCHET FOLLOWER

07 0521018920 030.4" X 0.5" X 0.2" SLEEVE 

08 0503011179 053/8" X 2-1/4" BOLT

09 0503010025 053/8 SPRING WASHER

10 0503010026 053/8" NUT

11 0503010002 021800 GREASE FITTING



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 35

0511056736HOSE SUPPORT

QTItem Code Description See page

01 0521065611 01HOSE SUPPORT

02 0503010023 013/4" SPRING WASHER

03 0503010014 013/4" HEX NUT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 36

05310564404880 FERTILIZER HOPPER SET

28
26

30

21

25

25
26

27

31

31

18
29

16
15 13

14
32

2119
17

20
22

19

19
24

23

26
25

14
13

12

11

08
07

09
10

01

02
06

03

04
05

33

34

QTItem Code Description See page

01 0531056567 014880 LEFT HOPPER SUPPORT WITH FERTILIZER
METERING

37

02 0531056566 014880 RIGHT HOPPER SUPPORT WITH FERTILIZER
METERING

38

03 0501010984 2410,50 X 27 X 3,00 FLAT WASHER

04 0503010025 123/8 SPRING WASHER

05 0503010026 123/8" NUT

06 0503010849 123/8" X 1-1/2" BOLT

07 0571019051 20FIXER HOPPER WASHER

08 0503013751 203/8 UNC X 1.1/4 BOLT                 

09 0503012535 203/8" SPRING WASHER 

10 0503012531 203/8" INOX NUT                      

11 0503011957 02NYLON HANDLE

12 0503010371 045/16" X 1" BOLT

13 0503010179 08LOCK WASHER 5/16 ZN 1K01528

14 0503010337 085/16" NUT

15 0501010694 04FLAT WASHER

16 0503011953 045/16" X 1" BOLT

17 0551019168 02SLEEVE 

18 0551019167 02SLEEVE UNION 

19 0511017302 06FLAT WASHER 13,50 X 32,50 X 3,0 ZN

20 0503010479 02BOLT                     

21 0503011336 061/2" HEX SELF ADJUSTING NUT        

22 0503011172 02BOLT 1/2 UNC X 2.1/2 C S  G.5 ZN

23 0503010019 021/2" SPRING WASHER

24 0503010060 021/2 UNC G.5 ZN HEX NUT

25 0501013518 06FLAT WASHER

26 0503010140 061/8" X 3/4" COTTERPIN

27 0511069678 02LH LOWER LEVER

28 0561016468 02FASTENER

29 0521061741 02INNTER LEVER

30 0551019159 02LEVER FIXER BODY



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 36

05310564404880 FERTILIZER HOPPER SET

QTItem Code Description See page

31 0503062589 02FERTILIZER HOPPER MOUNTED

32 0581018923 02LOWER LEVER LEVER CHANGE

33 0503011312 02ROTATIVE CABLE

34 0521068994 02SMALL LEVER



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 37

05310565674880 LEFT HOPPER SUPPORT WITH FERTILIZER METERING

05

06
07B

02

08

03

04

07
07A

01

QTItem Code Description See page

01 0531064693 014880 LEFT HOPPER SUPPORT

02 0531055319 02ALPHA II FERTILIZER METERING 39

03 0501053788 023/4" SQUARE AXLE FASTENER 44

04 0503030303 02SUPPORT WASHER

05 0501310798 013/4 X 378 AXLE

06 0501218487 053/4 X 390 AXLE

07 0531057908 05SLEEVE 1/4 X 2

07A 0502013069 01SLEEVE 21 X 38 X 50

07B 0503010010 011/4" X 2.1/2" COTTERPIN

08 0531057911 0122Z GEAR SIDE BEARING ASSEMBLY 45



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 38

05310565664880 RIGHT HOPPER SUPPORT WITH FERTILIZER METERING

04

07
07A

05

06
07B

02

08

03

01

QTItem Code Description See page

01 0531064692 014880 RIGHT HOPPER SUPPORT

02 0531055319 06ALPHA II FERTILIZER METERING 39

03 0501053788 023/4" SQUARE AXLE FASTENER 44

04 0503030303 02SUPPORT WASHER

05 0501310798 013/4 X 378 AXLE

06 0501218487 053/4 X 390 AXLE

07 0531057908 05SLEEVE 1/4 X 2

07A 0502013069 01SLEEVE 21 X 38 X 50

07B 0503010010 011/4" X 2.1/2" COTTERPIN

08 0531057911 0122Z GEAR SIDE BEARING ASSEMBLY 45



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 39

0531055319ALPHA II FERTILIZER METERING

17

04B

04
04A

16

01

11

02

03

05

06

07
07A

07B

08

14

09

16

10

13

12

18

19

20
21

22

22
23

15

QTItem Code Description See page

01 0503035913 01METERING BODY FIXING ADAPTER

02 0503035911 01REAR COLLECTOR SEAL

03 0503035912 01FRONT COLLECTOR SEAL

04 0531055518 01WORM THREAD ASSEMBLED

04A 0531064265 01WORM THREAD

04B 0503035859 01SUPPORT SLEEVE

05 0531055863 01ASSY TRANSMISSION HUB 40

06 0531055875 01ALPHA II FERTILIZER FIXING GUIDE SET 41

07 0501111134 01LID WITH ALPHA FERTILIZER METERING GUIDE
SLEEVE

07A 0503063799 01LID WITH FERTILIZER METERING WASHER ALPHA

07B 0503035822 01GUIDE SLEEVE SPRING CONDUCTOR

08 0501214337 01FERTILIZER METERING BOX

09 0513011169 04ALLEN SCREW 1/4 UNC X 1 CCSI STAINLESS
STEEL

10 0513011172 04ALLEN SCREW 3/8 UNC X 1 CASI STAINLESS
STEEL

11 0503035931 01FERTILIZER METERING SEAL

12 0513011173 04NUT 3/8 UNC X 1

13 0513011174 05FLAT WASHER 10.50 X 20 X 2.00 STAINLESS
STEEL

14 0513011167 04FLAT WASHER 6.4 X 12 X 1.60 STAINLESS STEEL

15 0513011170 04ALLEN SCREW 1/4 UNC X 7/8 CCSI STAINLESS
STEEL

16 0513011171 081/4 NC HEX NUT

17 0503036181 0130 X 47 X 6.50 SEAL SUPPLEMENT

18 0501310211 01FRONT LID

19 0503036177 01LID CORD

20 0531059139 01ASSY COLLECTOR 42

21 0501310274 01FLAT WASHER 46.10 X 32 X 0.80

22 0503035797 02FRONT COLLECTOR FIXER

23 0501111195 01GRANULATED FERTILIZER COATING



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 40

0531055863ASSY TRANSMISSION HUB

09

04

02

03

01

04

02

03

12

08

07

05

05
06

10

11

13

14
15

QTItem Code Description See page

01 0502013056 01CONICAL PINION MOTOR 13Z ALPHA FERTILIZER
METERING

02 0503011800 02SEAL RING

03 0513010740 02RETAINER 62 X 35 X 7 BRG 7159

04 0503016065 02ROLLER BEARING

05 0503019373 026006 2RS1 NATIONAL BEARING

06 0503012858 01502075 CLAMPING RING (FOR HOLE)

07 0503010707 01501030 CLAMPING RING (FOR AXLE)

08 0501111141 01GEAR WITH ALPHA FERTILIZER METERING CAP

09 0501215105 01METERING TRANSMISSION HUB

10 0501215104 01TRANSMISSION HUB SLEEVE

11 0513011272 01SEAL 7435-BRG 30 X 55 X 8.00MM

12 0501219613 01FIXER BREATHER COVER

13 0513011248 01RING RING 62.00 X 1.50

14 0503036071 01TATU LOGO ADHESIVE LABEL 41.5 X 29

15 0503035316 01LUBRICATED POINTS ADHESIVE LABEL



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 41

0531055875ALPHA II FERTILIZER FIXING GUIDE SET

08

03

04

06

08

05

01

02

07

05

QTItem Code Description See page

01 0503035915 01RIGHT GUIDE DOSING COVER

02 0503035916 01LEFT GUIDE DISPENSER COVER

03 0501310245 01ALPHA FERTILIZER DISPENSER COVER LATCH

04 0501310247 01LEFT SAFETY LOCK SLEEVE

05 0513011249 02ALLEN SCREW M4 X 20 CCSI STAINLESS STEEL

06 0501310246 01RIGHT SAFETY LOCK SLEEVE

07 0513011507 08FLANGED HEX SCREW AT 3.5 X 19 STAINLESS
STEEL

08 0513011518 01FLAT WASHER M4 STAINLESS STEEL AISI 304 4.3
X 12 X 1 MM



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 42

0531059139ASSY COLLECTOR

06

02

01

03

05

04

08

07

QTItem Code Description See page

01 0503036178 01DISPENSER SIDE COVER COLLECTOR

02 0531055273 01ALPHA FERTILIZER METERING CLAMP 43

03 0503036166 01DISPENSER RIGHT SIDE COVER

04 0501219838 02COLLECTOR SIDE LID AXLE

05 0503036167 01DISPENSER LEFT SIDE COVER

06 0503036180 01ALPHA FERTILIZER DOSING NOZZLE 50MM

07 0503036203 02RIGHT TORSION SPRING DISPENSER SIDE
COVER

08 0503036202 02LEFT TORSION SPRING SIDE COVER



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 43

0531055273ALPHA FERTILIZER METERING CLAMP

03
01

01

02

02

03

QTItem Code Description See page

01 0503035812 02BODY CLAMP COLLECTOR FERTILIZER
METERING ALPHA

02 0513010691 02ALLEN SCREW 1/4 UNC X 1.1/2 CCSI INOX

03 0503012118 021/4" INOX NUT                      



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 44

05010537883/4" SQUARE AXLE FASTENER

QTItem Code Description See page

01 0521010691 01AXLE FASTENER

02 0503010373 01SCREW 1/4 UNC X 2 CS G.2 ZN           

03 0511017303 01FLAT WASHER 

04 0503010143 011/4" SPRING WASHER

05 0503010144 011/4" NUT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 45

053105791122Z GEAR SIDE BEARING ASSEMBLY

01
01A

01
01A

01B

01C
08

05

01B

01C

07

06

04

03

02

QTItem Code Description See page

01 0531057910 02SIDE BEARING WITH BEARING 6007

01A 0502013070 01SIDE FERTILIZER HOPPER SUPPORT BEARING

01B 0503016065 01ROLLER BEARING

01C 0503011800 01SEAL RING

02 0503010337 025/16" NUT

03 0503010179 02LOCK WASHER 5/16 ZN 1K01528

04 0503010365 02BOLT 5/16 UNC X 1.1/4 C S G.5 ZN

05 0502013067 01SIDE BEARING AXLE FERTILIZER HOPPER
SUPPORT

06 0531057901 01GEAR 46

07 0503010845 01501035 CLAMPING RING (FOR AXLE)

08 0503030119 01LOCK PIN                           



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 46

0531057901GEAR

02

01

QTItem Code Description See page

01 0531065402 01GEAR

02 0503013958 021/4" X 1" BOLT 



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 47

05310564436350 ALPHA FERTILIZER HOPPER SET

28
26

30

21

25

25
26

27

32

32

33

33

14
13

12

11

08
07

09
10

06

03

04
05

01

02

31

34 2119
17

20

22
19

19
24

23

26
25

18
29

16
15 13

14

QTItem Code Description See page

01 0531056570 016350 LEFT HOPPER SUPPORT WITH FERTILIZER
METERING

48

02 0531056571 016350 RIGHT HOPPER SUPPORT WITH FERTILIZER
METERING

49

03 0501010984 2410,50 X 27 X 3,00 FLAT WASHER

04 0503010025 123/8 SPRING WASHER

05 0503010026 123/8" NUT

06 0503010849 123/8" X 1-1/2" BOLT

07 0571019051 20FIXER HOPPER WASHER

08 0503013751 203/8 UNC X 1.1/4 BOLT                 

09 0503012535 203/8" SPRING WASHER 

10 0503012531 203/8" INOX NUT                      

11 0503011957 02NYLON HANDLE

12 0503010371 045/16" X 1" BOLT

13 0503010179 08LOCK WASHER 5/16 ZN 1K01528

14 0503010337 085/16" NUT

15 0501010694 04FLAT WASHER

16 0503011953 045/16" X 1" BOLT

17 0551019168 02SLEEVE 

18 0551019167 02SLEEVE UNION 

19 0511017302 06FLAT WASHER 13,50 X 32,50 X 3,0 ZN

20 0503010479 02BOLT                     

21 0503011336 061/2" HEX SELF ADJUSTING NUT        

22 0503011172 02BOLT 1/2 UNC X 2.1/2 C S  G.5 ZN

23 0503010019 021/2" SPRING WASHER

24 0503010060 021/2 UNC G.5 ZN HEX NUT

25 0501013518 06FLAT WASHER

26 0503010140 061/8" X 3/4" COTTERPIN

27 0511069678 02LH LOWER LEVER

28 0561016468 02FASTENER

29 0521061741 02INNTER LEVER

30 0551019159 02LEVER FIXER BODY



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 47

05310564436350 ALPHA FERTILIZER HOPPER SET

QTItem Code Description See page

31 0581012605 02GEAR BOX LEVER LOCK

32 0503062362 02FERTILIZER HOPPER

33 0503062927 02FERTILIZER HOPPER

34 0501215701 02ARM/DISARM LEVER



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 48

05310565706350 LEFT HOPPER SUPPORT WITH FERTILIZER METERING

07

05

03B

02

03
03A

06

08
04

03B

03
03A

01

QTItem Code Description See page

01 0531064696 01LEFT FERTILIZER HOPPER SUPPORT

02 0531055319 07ALPHA II FERTILIZER METERING 39

03 0531057908 08SLEEVE 1/4 X 2

03A 0502013069 01SLEEVE 21 X 38 X 50

03B 0503010010 011/4" X 2.1/2" COTTERPIN

04 0531057978 01SIDE BEARING WITH TRANSMISSION 50

05 0501218487 073/4 X 390 AXLE

06 0501218830 013/4 X 151,5/153,5 SQUARE AXLE WITH HOLE

07 0531057911 0122Z GEAR SIDE BEARING ASSEMBLY 45

08 0501218825 013/4 X 135 SQUARE AXLE WITH HOLE



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 49

05310565716350 RIGHT HOPPER SUPPORT WITH FERTILIZER METERING

05

03B

02

03
03A

06

08
04

03B

03
03A

0107

QTItem Code Description See page

01 0531064697 01RIGHT FERTILIZER HOPPER SUPPORT

02 0531055319 07ALPHA II FERTILIZER METERING 39

03 0531057908 08SLEEVE 1/4 X 2

03A 0502013069 01SLEEVE 21 X 38 X 50

03B 0503010010 011/4" X 2.1/2" COTTERPIN

04 0531057978 01SIDE BEARING WITH TRANSMISSION 50

05 0501218487 073/4 X 390 AXLE

06 0501218830 013/4 X 151,5/153,5 SQUARE AXLE WITH HOLE

07 0531057911 0122Z GEAR SIDE BEARING ASSEMBLY 45

08 0501218825 013/4 X 135 SQUARE AXLE WITH HOLE



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 50

0531057978SIDE BEARING WITH TRANSMISSION

01C

01B

01
01A

04

02

03

08
07

06
05

QTItem Code Description See page

01 0531057910 01SIDE BEARING WITH BEARING 6007

01A 0502013070 01SIDE FERTILIZER HOPPER SUPPORT BEARING

01B 0503016065 01ROLLER BEARING

01C 0503011800 01SEAL RING

02 0501218530 01SIDE BEARING SHAFT BODY

03 0503030119 01LOCK PIN                           

04 0503010845 01501035 CLAMPING RING (FOR AXLE)

05 0503010337 025/16" NUT

06 0503010179 02LOCK WASHER 5/16 ZN 1K01528

07 0501010694 02FLAT WASHER

08 0503010371 025/16" X 1" BOLT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 51

0511056741LEFT TRANSMISSION ASSEMBLY - 4880

QTItem Code Description See page

01 0501110639 04BEARING

02 0503011099 04GREASE FITTING

03 0503010300 045/32" X 1" COTTERPIN 

04 0551019114 02MOTOR BEARING AXLE SUPPORT

05 0521014021 021/2" X 4.5" X 5.4" FASTENER

06 0511017302 04FLAT WASHER 13,50 X 32,50 X 3,0 ZN

07 0503010019 041/2" SPRING WASHER

08 0503010060 041/2 UNC G.5 ZN HEX NUT

09 0561016876 01MOTOR SHAFT

10 0501018466 02FLAT WASHER

11 0511015961 02LOCK BUSHING 

12 0503030679 02BOLT 1/2 UNC X 1.1/4 CSPC G.5 ZN                

13 0503010060 021/2 UNC G.5 ZN HEX NUT

14 0501052560 01MOTOR AXLE SIGNAL 53

15 0511051434 02TRANSMISSION ACTUATOR 54

16 0511047070 01LEFT SIDE TRANSMISSION ACTUATOR 55

17 0521043317 01LEFT GEAR BOX ASSY 56

18 0501010243 031/2" X 1-1/2" BOLT

19 0511017302 04FLAT WASHER 13,50 X 32,50 X 3,0 ZN

20 0503010019 051/2" SPRING WASHER

21 0503012682 031/2" BSW NUT            

22 0503010920 021/2 UNC X 1.1/2 C S  G.5 ZN BOLT

23 0503010060 021/2 UNC G.5 ZN HEX NUT

24 0521062072 0133Z GEAR

25 0511054363 01CHAIN TENSIONER 65

26 0501055112 01MICRO GRANULATED CHAIN TENSIONER 66

27 0501058234 01LOWER CHAIN TENSIONER 67

28 0521055207 01TOP CURRENT STRETCHER 68

29 0501058236 01BEARING WITH 21Z GEAR 69

30 0501058237 0116Z GEAR BEARING 70

31 0503012391 0140-1 CHAIN X 83 LINK + MENDING



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 51

0511056741LEFT TRANSMISSION ASSEMBLY - 4880

QTItem Code Description See page

32 0503012707 0140-1 CHAIN X 96 LINK + REDUCTION 

33 0503012718 0240-1 CHAIN X 111 LINK + MENDING 



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 52

0511056807LEFT TRANSMISSION ASSY

QTItem Code Description See page

01 0501110639 04BEARING

02 0503011099 04GREASE FITTING

03 0503010300 045/32" X 1" COTTERPIN 

04 0551019114 02MOTOR BEARING AXLE SUPPORT

05 0521014021 021/2" X 4.5" X 5.4" FASTENER

06 0511017302 04FLAT WASHER 13,50 X 32,50 X 3,0 ZN

07 0503010019 041/2" SPRING WASHER

08 0503010060 041/2 UNC G.5 ZN HEX NUT

09 0571013750 01MOTOR AXLE 3060

10 0501018466 02FLAT WASHER

11 0511015961 02LOCK BUSHING 

12 0503030679 02BOLT 1/2 UNC X 1.1/4 CSPC G.5 ZN                

13 0503010060 021/2 UNC G.5 ZN HEX NUT

14 0501052560 01MOTOR AXLE SIGNAL 53

15 0511051434 02TRANSMISSION ACTUATOR 54

16 0511047070 01LEFT SIDE TRANSMISSION ACTUATOR 55

17 0521043317 01LEFT GEAR BOX ASSY 56

18 0501010243 031/2" X 1-1/2" BOLT

19 0503010920 021/2 UNC X 1.1/2 C S  G.5 ZN BOLT

20 0511017302 04FLAT WASHER 13,50 X 32,50 X 3,0 ZN

21 0503010019 051/2" SPRING WASHER

22 0503012682 031/2" BSW NUT            

23 0503010060 021/2 UNC G.5 ZN HEX NUT

24 0521062072 0133Z GEAR

25 0503030303 03SUPPORT WASHER

26 0501010637 01FLAT WASHER 

27 0501010984 0110,50 X 27 X 3,00 FLAT WASHER

28 0503010025 013/8 SPRING WASHER

29 0503010256 013/8" X 3/4" BOLT

30 0511054363 01CHAIN TENSIONER 65

31 0501058234 01LOWER CHAIN TENSIONER 67



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 52

0511056807LEFT TRANSMISSION ASSY

QTItem Code Description See page

32 0521055207 01TOP CURRENT STRETCHER 68

33 0501058236 01BEARING WITH 21Z GEAR 69

34 0501058237 0116Z GEAR BEARING 70

35 0501055112 01MICRO GRANULATED CHAIN TENSIONER 66

36 0503012391 0140-1 CHAIN X 83 LINK + MENDING

37 0503012707 0140-1 CHAIN X 96 LINK + REDUCTION 

38 0503012718 0240-1 CHAIN X 111 LINK + MENDING 



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 53

0501052560MOTOR AXLE SIGNAL

02

03

04

01

05
06

QTItem Code Description See page

01 0503031825 02AXLE MOTOR SLOW-MOVING

02 0503010240 02BOLT

03 0503010179 02LOCK WASHER 5/16 ZN 1K01528

04 0503010337 025/16" NUT

05 0503031584 01ADHESIVE LABEL

06 0503031585 01ADHESIVE LABEL



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 54

0511051434TRANSMISSION ACTUATOR

10

11

01

08

12

03

04

0205

12

09

07
06

QTItem Code Description See page

01 0502012696 01RIGHT RATCHET HANDLE BODY

02 0571010151 01GRAGGER RATCHET BODY

03 0561019923 01RATCHET PULLER GEAR

04 0551019100 02LOCK RATCHET

05 0503030051 020.2" X 1" X 0.1" COMPRESSION SPRING

06 0503010365 04BOLT 5/16 UNC X 1.1/4 C S G.5 ZN

07 0503013816 045/16" LOCKNUT

08 0571010164 01SEAT SIDE OF RATCHET

09 0503010004 011890 GREASE FITTING

10 0503030678 01BOLT 1/2 UNC X 1.1/2 CSPC G.5 ZN

11 0503010060 011/2 UNC G.5 ZN HEX NUT

12 0571010763 02FLANGE WASHER



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 55

0511047070LEFT SIDE TRANSMISSION ACTUATOR

QTItem Code Description See page

01 0502011996 01SLEEVE FIXER

02 0503030678 01BOLT 1/2 UNC X 1.1/2 CSPC G.5 ZN

03 0503010060 011/2 UNC G.5 ZN HEX NUT

04 0521017590 01GUIDE AXLE 

05 0503030553 012.3"X 2.5"X 0.2"COMPRESSION SPRING 

06 0502011995 01LH DRIVING AXLE FOLLOWER 

07 0501019734 02FLAT WASHER 

08 0502010720 02RIGHT CAM, SMALLER

09 0503010003 021845 GREASE FITTING

10 0502012540 0126Z P12,7 GEAR

11 0501019735 01FLAT WASHER 

12 0521017593 01FLAT WASHER 

13 0503010542 01501045 CLAMPING RING (FOR AXLE)



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 56

0521043317LEFT GEAR BOX ASSY

19

10090807

06

04

05
06

24
03

03

13 29

02
03

13

21

20

22

23

25
26

27
05

28
12

02

01

24

10090807

11

11

0203

15
16

18
04

17

02
03

05
06

02

10090807

10090807

13

06
05

12

14

QTItem Code Description See page

01 0501058213 01LH GEAR BOX 57

02 0511059266 05CLOSED BEARING 58

03 0503030303 05SUPPORT WASHER

04 0511067501 0226Z GEAR

05 0521018630 041.4" X SQUARE 0.8" WASHER

06 0511060396 04DRIVE/DRIVEN SHAFT

07 0503010834 041/2 X 1 BOLT

08 0503010060 041/2 UNC G.5 ZN HEX NUT

09 0503031512 040.4" X 0.1"X 2" X 0.6" SPRING

10 0503012389 041/2 BALL

11 0503012204 0240-1 CHAIN X 82 LINK + RED

12 0501056443 02GEAR HOUSING BEARING 60

13 0503010292 08701164 6 X 40 SPRING PIN

14 0551018209 01DRIVING AXLE

15 0503031805 0411Z 1/2" GEAR

16 0503010302 04501019 SEAL RING

17 0501048790 02AXLE WITH RING 62

18 0503010002 021800 GREASE FITTING

19 0501054655 01CHAIN TENSIONER ASSY 63

20 0521018259 01DRIVEN AXLE

21 0551018210 01DRIVEN AXLE

22 0501056447 01CENTRAL DOUBLE GEAR HOUSING BEARING 64

23 0503012713 0140-1 CHAIN X 45 LINK + MEN

24 0511061830 0217Z P 0.5" GEAR SQUARE HOL

25 0503010256 013/8" X 3/4" BOLT

26 0503010025 013/8 SPRING WASHER

27 0501010984 0110,50 X 27 X 3,00 FLAT WASHER

28 0503030275 01AGRICULTURAL BEARING               

29 0551018211 01INTERM SHAFT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 57

0501058213LH GEAR BOX

01

02

03

02

03

06

07

05

04

QTItem Code Description See page

01 0511069566 01LEFT GEAR BOX

02 0502011758 02REAR TIGHTENER LEVER

03 0503010292 02701164 6 X 40 SPRING PIN

04 0511061794 01CHAIN TENSIONER

05 0503031367 01SPRING

06 0511060392 01CHAIN TENSIONER

07 0503031366 01RIGHT TWISTED SPRING



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 58

0511059266CLOSED BEARING 

QTItem Code Description See page

01 0501056271 01GEARBOX CLOSED BEARING 59

02 0503011953 025/16" X 1" BOLT

03 0501010694 02FLAT WASHER

04 0503010179 02LOCK WASHER 5/16 ZN 1K01528

05 0503010337 025/16" NUT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 59

0501056271GEARBOX CLOSED BEARING

QTItem Code Description See page

01 0502012310 01GEAR BOX CLOSE BEARING

02 0503013462 01BEARING WITH BALL BEARING

03 0503011105 01SEAL RING



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 60

0501056443GEAR HOUSING BEARING

QTItem Code Description See page

01 0501056444 01BEARING WITH ROLLER 61

02 0503011953 025/16" X 1" BOLT

03 0501010694 02FLAT WASHER

04 0503010179 02LOCK WASHER 5/16 ZN 1K01528

05 0503010337 025/16" NUT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 61

0501056444BEARING WITH ROLLER

01

02

03

QTItem Code Description See page

01 0502011697 01GEARBOX BEARING

02 0503013462 01BEARING WITH BALL BEARING

03 0503011105 01SEAL RING



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 62

0501048790AXLE WITH RING

QTItem Code Description See page

01 0521012476 01GEAR BOX LEVER AXLE

02 0503031369 01LINK



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 63

0501054655CHAIN TENSIONER ASSY

05

04
03

02

01

QTItem Code Description See page

01 0531019398 01AXLE TENSIONER CHAIN GEAR BOX 

02 0503031805 0111Z 1/2" GEAR

03 0511017302 01FLAT WASHER 13,50 X 32,50 X 3,0 ZN

04 0503010019 011/2" SPRING WASHER

05 0503010060 011/2 UNC G.5 ZN HEX NUT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 64

0501056447CENTRAL DOUBLE GEAR HOUSING BEARING

03

04
05

06

02

01
02

QTItem Code Description See page

01 0502011978 01HOUSING CENTRAL BEARING

02 0503013462 02BEARING WITH BALL BEARING

03 0503011953 025/16" X 1" BOLT

04 0501010694 02FLAT WASHER

05 0503010179 02LOCK WASHER 5/16 ZN 1K01528

06 0503010337 025/16" NUT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 65

0511054363CHAIN TENSIONER

QTItem Code Description See page

01 0531019398 01AXLE TENSIONER CHAIN GEAR BOX 

02 0503031805 0111Z 1/2" GEAR

03 0511017302 02FLAT WASHER 13,50 X 32,50 X 3,0 ZN

04 0503010019 011/2" SPRING WASHER

05 0503010060 011/2 UNC G.5 ZN HEX NUT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 66

0501055112MICRO GRANULATED CHAIN TENSIONER

QTItem Code Description See page

01 0531019479 01AXLE CHAIN GEAR

02 0503031805 0111Z 1/2" GEAR

03 0511017302 02FLAT WASHER 13,50 X 32,50 X 3,0 ZN

04 0503010019 011/2" SPRING WASHER

05 0503010060 011/2 UNC G.5 ZN HEX NUT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 67

0501058234LOWER CHAIN TENSIONER

08

07

06

02

03
01

09

05

04

QTItem Code Description See page

01 0511062169 0121Z P 1/2" GEAR

02 0503011410 01ROLLER BEARING

03 0503011105 01SEAL RING

04 0551019171 01CHAIN TIGHTENER AXLE

05 0503010406 01501025 CLAMPING RING (FOR AXLE)

06 0501010163 015/8" X 4-1/2" BOLT                 

07 0501012140 01FLAT WASHER

08 0503010027 015/8 SPRING WASHER

09 0503010013 015/8 NUT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 68

0521055207TOP CURRENT STRETCHER

08

05

04

02

03
06

07

01

QTItem Code Description See page

01 0502012367 0117Z X P 1/2" GEAR INTERM

02 0503019355 01BEARING 6202 2RS1

03 0503011945 01503050 CLAMPING RING (FOR AXLE)

04 0551019173 01CHAIN SLEEVE TENSIONER

05 0511017302 01FLAT WASHER 13,50 X 32,50 X 3,0 ZN

06 0503010019 011/2" SPRING WASHER

07 0503010060 011/2 UNC G.5 ZN HEX NUT

08 0503011411 011/2" X 5-1/2" BOLT                 



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 69

0501058236BEARING WITH 21Z GEAR

06

02

03

01

07

05

04

QTItem Code Description See page

01 0511062169 0121Z P 1/2" GEAR

02 0503011410 01ROLLER BEARING

03 0503011105 01SEAL RING

04 0551019171 01CHAIN TIGHTENER AXLE

05 0503010406 01501025 CLAMPING RING (FOR AXLE)

06 0501010163 015/8" X 4-1/2" BOLT                 

07 0503012412 015/8" UNC SELF LOCKING NUT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 70

050105823716Z GEAR BEARING

03

02

01 02
04

06

05

QTItem Code Description See page

01 0511069680 0120Z X 28Z DOUBLE GEAR

02 0503011410 02ROLLER BEARING

03 0551019174 01DOUBLE GEAR AXLE

04 0503010406 01501025 CLAMPING RING (FOR AXLE)

05 0503010967 01SCREW 5/8 UNC X 5.1/2 CS G.5 ZN

06 0503012412 015/8" UNC SELF LOCKING NUT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 71

0511056740RIGHT TRANSMISSION ASSY - 4880

QTItem Code Description See page

01 0501110639 04BEARING

02 0503011099 04GREASE FITTING

03 0503010300 045/32" X 1" COTTERPIN 

04 0551019114 02MOTOR BEARING AXLE SUPPORT

05 0521014021 021/2" X 4.5" X 5.4" FASTENER

06 0511017302 04FLAT WASHER 13,50 X 32,50 X 3,0 ZN

07 0503010019 041/2" SPRING WASHER

08 0503010060 041/2 UNC G.5 ZN HEX NUT

09 0561016876 01MOTOR SHAFT

10 0501018466 02FLAT WASHER

11 0511015961 02LOCK BUSHING 

12 0503030679 02BOLT 1/2 UNC X 1.1/4 CSPC G.5 ZN                

13 0503010060 021/2 UNC G.5 ZN HEX NUT

14 0501052560 01MOTOR AXLE SIGNAL 53

15 0511051434 02TRANSMISSION ACTUATOR 54

16 0511047069 01RIGHT SIDE TRANSMISSION ACTUATOR 73

17 0521043316 01RIGHT GEAR BOX ASSY 74

18 0501010243 031/2" X 1-1/2" BOLT

19 0511017302 04FLAT WASHER 13,50 X 32,50 X 3,0 ZN

20 0503010019 051/2" SPRING WASHER

21 0503012682 031/2" BSW NUT            

22 0503010920 021/2 UNC X 1.1/2 C S  G.5 ZN BOLT

23 0503010060 021/2 UNC G.5 ZN HEX NUT

24 0521062072 0133Z GEAR

25 0511054363 01CHAIN TENSIONER 65

26 0501058234 01LOWER CHAIN TENSIONER 67

27 0521055207 01TOP CURRENT STRETCHER 68

28 0501058236 01BEARING WITH 21Z GEAR 69

29 0501058237 0116Z GEAR BEARING 70

30 0501055112 01MICRO GRANULATED CHAIN TENSIONER 66

31 0503012391 0140-1 CHAIN X 83 LINK + MENDING



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 71

0511056740RIGHT TRANSMISSION ASSY - 4880

QTItem Code Description See page

32 0503012707 0140-1 CHAIN X 96 LINK + REDUCTION 

33 0503012718 0240-1 CHAIN X 111 LINK + MENDING 



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 72

0511056806RIGHT TRANSMISSION ASSY

QTItem Code Description See page

01 0501110639 04BEARING

02 0503011099 04GREASE FITTING

03 0503010300 045/32" X 1" COTTERPIN 

04 0551019114 02MOTOR BEARING AXLE SUPPORT

05 0521014021 021/2" X 4.5" X 5.4" FASTENER

06 0511017302 04FLAT WASHER 13,50 X 32,50 X 3,0 ZN

07 0503010019 041/2" SPRING WASHER

08 0503010060 041/2 UNC G.5 ZN HEX NUT

09 0571013750 01MOTOR AXLE 3060

10 0501018466 02FLAT WASHER

11 0511015961 02LOCK BUSHING 

12 0503030679 02BOLT 1/2 UNC X 1.1/4 CSPC G.5 ZN                

13 0503010060 021/2 UNC G.5 ZN HEX NUT

14 0501052560 01MOTOR AXLE SIGNAL 53

15 0511051434 02TRANSMISSION ACTUATOR 54

16 0511047069 01RIGHT SIDE TRANSMISSION ACTUATOR 73

17 0521043316 01RIGHT GEAR BOX ASSY 74

18 0501010243 031/2" X 1-1/2" BOLT

19 0503010920 021/2 UNC X 1.1/2 C S  G.5 ZN BOLT

20 0511017302 04FLAT WASHER 13,50 X 32,50 X 3,0 ZN

21 0503010019 051/2" SPRING WASHER

22 0503012682 031/2" BSW NUT            

23 0503010060 021/2 UNC G.5 ZN HEX NUT

24 0521062072 0133Z GEAR

25 0503030303 03SUPPORT WASHER

26 0501010637 01FLAT WASHER 

27 0501010984 0110,50 X 27 X 3,00 FLAT WASHER

28 0503010025 013/8 SPRING WASHER

29 0503010256 013/8" X 3/4" BOLT

30 0511054363 01CHAIN TENSIONER 65

31 0501058234 01LOWER CHAIN TENSIONER 67



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 72

0511056806RIGHT TRANSMISSION ASSY

QTItem Code Description See page

32 0521055207 01TOP CURRENT STRETCHER 68

33 0501058236 01BEARING WITH 21Z GEAR 69

34 0501058237 0116Z GEAR BEARING 70

35 0501055112 01MICRO GRANULATED CHAIN TENSIONER 66

36 0503012391 0140-1 CHAIN X 83 LINK + MENDING

37 0503012707 0140-1 CHAIN X 96 LINK + REDUCTION 

38 0503012718 0240-1 CHAIN X 111 LINK + MENDING 



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 73

0511047069RIGHT SIDE TRANSMISSION ACTUATOR

QTItem Code Description See page

01 0502011996 01SLEEVE FIXER

02 0521017590 01GUIDE AXLE 

03 0503030553 012.3"X 2.5"X 0.2"COMPRESSION SPRING 

04 0502012009 01DRIVING AXLE RIGHT FOLLOWER

05 0501019734 02FLAT WASHER 

06 0502010710 02RIGHT CAM, SMALLER 

07 0503010003 021845 GREASE FITTING

08 0502012539 0126Z P12,7 GEAR

09 0501019735 01FLAT WASHER 

10 0521017593 01FLAT WASHER 

11 0503010542 01501045 CLAMPING RING (FOR AXLE)

12 0503030678 01BOLT 1/2 UNC X 1.1/2 CSPC G.5 ZN

13 0503010060 011/2 UNC G.5 ZN HEX NUT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 74

0521043316RIGHT GEAR BOX ASSY

06

03

02

25
26

02
03

27
05

28
12

03

24
10090807

13

23

05

21

20

22

24
03

02

04
29

01

17

15
16

18

19

10090807

06

10090807

13

06

10090807

02

03 04

05 06
11

05 12
06

11

14

02

10090807

13

QTItem Code Description See page

01 0501058212 01SEMI MOUNTED RIGHT CHANGE 75

02 0511059266 05CLOSED BEARING 58

03 0503030303 05SUPPORT WASHER

04 0511067501 0226Z GEAR

05 0521018630 041.4" X SQUARE 0.8" WASHER

06 0511060396 04DRIVE/DRIVEN SHAFT

07 0503010834 041/2 X 1 BOLT

08 0503010060 041/2 UNC G.5 ZN HEX NUT

09 0503031512 040.4" X 0.1"X 2" X 0.6" SPRING

10 0503012389 041/2 BALL

11 0503012204 0240-1 CHAIN X 82 LINK + RED

12 0501056443 02GEAR HOUSING BEARING 60

13 0503010292 08701164 6 X 40 SPRING PIN

14 0551018209 01DRIVING AXLE

15 0503031805 0411Z 1/2" GEAR

16 0503010302 04501019 SEAL RING

17 0501048790 02AXLE WITH RING 62

18 0503010002 021800 GREASE FITTING

19 0501054655 01CHAIN TENSIONER ASSY 63

20 0521018259 01DRIVEN AXLE

21 0551018210 01DRIVEN AXLE

22 0501056447 01CENTRAL DOUBLE GEAR HOUSING BEARING 64

23 0503012713 0140-1 CHAIN X 45 LINK + MEN

24 0511061830 0217Z P 0.5" GEAR SQUARE HOL

25 0503010256 013/8" X 3/4" BOLT

26 0503010025 013/8 SPRING WASHER

27 0501010984 0110,50 X 27 X 3,00 FLAT WASHER

28 0503030275 01AGRICULTURAL BEARING               

29 0551018211 01INTERM SHAFT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 75

0501058212SEMI MOUNTED RIGHT CHANGE

01

02

03

02

04
05

07

06

03

QTItem Code Description See page

01 0511069565 01LEFT GEAR BOX

02 0502011758 02REAR TIGHTENER LEVER

03 0503010292 02701164 6 X 40 SPRING PIN

04 0511061794 01CHAIN TENSIONER

05 0503031367 01SPRING

06 0511060392 01CHAIN TENSIONER

07 0503031366 01RIGHT TWISTED SPRING



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 76

0521054562PLATFORM ASSEMBLY 4880

01

02

03

17

05

06
07

14
13

16
15

12

08

11
10 09

04

05
06
0711

10

QTItem Code Description See page

01 0521069416 01RIGHT PLATFORM

02 0521069421 01LEFT PLATFORM

03 0581015863 01PLATFORM ENHANCEMENT PROTECTION

04 0501010942 023/8" X 1-1/4" BOLT

05 0501010984 1810,50 X 27 X 3,00 FLAT WASHER

06 0503010025 103/8 SPRING WASHER

07 0503010026 103/8" NUT

08 0502012739 01PLATFORM LEFT FIXER SUPPORT

09 0502012740 01PLATFORM RIGHT FIXER SUPPORT

10 0503011333 02COVER FIXER                        

11 0503010274 025/32"X 2" COTTERPIN

12 0521068316 04JOINT SUPPORT 

13 0503010741 041/2" X 2-3/4" BOLT                 

14 0503011336 041/2" HEX SELF ADJUSTING NUT        

15 0521010549 04COUPLING SHAFT

16 0503030168 04HITCH PIN CLIP

17 0503010849 083/8" X 1-1/2" BOLT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 77

0521054565PLATFORM ASSEMBLY 6350

11
10

04

05
06
07

11
10 09

08

17

05

06
07

14
13

16
15

12

01

02

03

QTItem Code Description See page

01 0521069419 01RIGHT PLATFORM 6350

02 0521069424 01LEFT PLATFORM 6350

03 0581015863 01PLATFORM ENHANCEMENT PROTECTION

04 0501010942 023/8" X 1-1/4" BOLT

05 0501010984 1810,50 X 27 X 3,00 FLAT WASHER

06 0503010025 103/8 SPRING WASHER

07 0503010026 103/8" NUT

08 0502012739 01PLATFORM LEFT FIXER SUPPORT

09 0502012740 01PLATFORM RIGHT FIXER SUPPORT

10 0503011333 02COVER FIXER                        

11 0503010274 025/32"X 2" COTTERPIN

12 0521068316 04JOINT SUPPORT 

13 0503010741 041/2" X 2-3/4" BOLT                 

14 0503011336 041/2" HEX SELF ADJUSTING NUT        

15 0521010549 04COUPLING SHAFT

16 0503030168 04HITCH PIN CLIP

17 0503010849 083/8" X 1-1/2" BOLT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 78

0511056746HANDRAIL ASSY 4880

02
04

05

03
04

05

02
04

05

01

01

08

07
09

06

QTItem Code Description See page

01 0521062988 02HANDRAIL 

02 0503010395 041/2" X 1-1/4" BOLT

03 0503010740 02BOLT 1/2 UNC X 2 CS G.5 ZN

04 0503010019 081/2" SPRING WASHER

05 0503010060 081/2 UNC G.5 ZN HEX NUT

06 0503034094 0222 TWISTED CHAIN

07 0571017991 04CHAIN FIXER HANDRAIL

08 0551019884 0445 X 50 X 3/8 FASTENER 

09 0503013357 083/8 SELF-ADJUSTING NUT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 79

0511056812HANDRAIL ASSY 6350

05

03
04

05

02
04

08

07
09

06

02
04

05

01

01

QTItem Code Description See page

01 0521064028 02HANDRAIL 6350 

02 0503010395 041/2" X 1-1/4" BOLT

03 0503010740 04BOLT 1/2 UNC X 2 CS G.5 ZN

04 0503010019 081/2" SPRING WASHER

05 0503010060 081/2 UNC G.5 ZN HEX NUT

06 0503034094 0222 TWISTED CHAIN

07 0571017991 04CHAIN FIXER HANDRAIL

08 0551019884 0445 X 50 X 3/8 FASTENER 

09 0503013357 083/8 SELF-ADJUSTING NUT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 80

0511054971JACK ASSEMBLY

QTItem Code Description See page

01 0501011543 025/8" X 4" BOLT                     

02 0511061835 01PLOUGH SUPPORT

03 0503030012 01HITCH PIN CLIP

04 0503012412 025/8" UNC SELF LOCKING NUT

05 0501011075 01PIN                    

06 0502010175 01HITCH CLAMP                        

07 0502011530 01SUPPORT                            



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 81

0511056536LADDER ASSEMBLY

QTItem Code Description See page

01 0502012742 02FIXER SUPPORT LADDER

02 0503010237 043/8" X 1" BOLT

03 0503010025 043/8 SPRING WASHER

04 0503010026 043/8" NUT

05 0511069636 01LADDER 

06 0503011179 023/8" X 2-1/4" BOLT

07 0501010984 0210,50 X 27 X 3,00 FLAT WASHER

08 0503013357 023/8 SELF-ADJUSTING NUT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 82

0521056983SEMI MOUNTED HYDRAULIC MARKER 4880

35

35
30

34
32

29

30
33

34
31

21

23

22

09
37

08

20

28

24
24A

24B

06
03

36
37

05
04

02
37

36

01

18

13
14

12

11

17

16

15

10

10

07

01

18

07

26C

27

27

25
25A

25C 25D

38

24D

26
26A

19

26D

25B

26B

24C

QTItem Code Description See page

01 0511069622 02ROW MARKER ARM SUPPORT

02 0501014177 085/8" X 2-1/2" BOLT                 

03 0503011070 02BEATER 

04 0503010019 021/2" SPRING WASHER

05 0503011172 02BOLT 1/2 UNC X 2.1/2 C S  G.5 ZN

06 0551019213 02FLAT WASHER 

07 0531061696 02ROW MARKER ARM

08 0521061655 02BOLT 5/8 UNC X 320 MM

09 0521010479 04SLEEVE ARTICULATION

10 0511058449 02HYDRAULIC CYLINDER 84

11 0521010575 02C0.9" X 3.3" COUPLING SHAFT

12 0503010523 021/4" X 2" SPLIT PIN

13 0511015779 021" X 4.2" AXLE 

14 0503010523 021/4" X 2" SPLIT PIN

15 0511017592 0211.8" X 1.6" TRANSPORT LOCK        

16 0501068994 028,30 X 78 LOCK PIN

17 0503030168 02HITCH PIN CLIP

18 0501066949 021235 TURNBUCKLE

19 0511016156 04BOLT 5/8 UNC X1.1/2 CS PC G.5 ZN                 

20 0501054649 01HBM SEQUENTIAL VALVE 85

21 0503010751 02C3/8" X 1.1/4" HEX BOLT G.5

22 0501010984 0210,50 X 27 X 3,00 FLAT WASHER

23 0503010025 023/8 SPRING WASHER

24 0511057090 01HYDRAULIC MARKER HAND SET

24A 0501081728 01HOSE 3/8 X 3100 TR-TR

24B 0501080392 013/8 X 3300 TR-TC HOSE

24C 0501081988 013/8" X 145.6" TR-TC HOSE

24D 0501081682 01TC-TC HOSE ASSY

25 0521052417 01HOSE 3/8 X 4000 TR-TM PURPLE / RED

25A 0501080361 013/8" X 157" TR-TM HOSE

25B 0503034491 01HYDRAULIC HOSE GRIP (PURPLE)



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 82

0521056983SEMI MOUNTED HYDRAULIC MARKER 4880

QTItem Code Description See page

25C 0503034495 01HYDRAULIC HOSE GRIP (RED)

25D 0503018952 06PLASTIC BOLT

26 0521052418 01HOSE 3/8 X 4000 TR-TM PURPLE / BLUE

26A 0501080361 013/8" X 157" TR-TM HOSE

26B 0503034491 01HYDRAULIC HOSE GRIP (PURPLE)

26C 0503034494 01HYDRAULIC HOSE GRIP (BLUE)

26D 0503018952 06PLASTIC BOLT

27 0501053834 02MALE QUICK COUPLER 27

28 0571017773 02SPRING PROTECTION PLASTIC HOSE 3/4

29 0502012702 06BODY SUPPORT CLAMP

30 0531011180 04UPPER BODY CLIP

31 0503012555 04SCREW 7/16 UNC X 2 CS RT G.7 ZN

32 0503011103 027/16" X 2-1/2" BOLT                

33 0501012803 02FLAT WASHER 

34 0503010180 067/16" SPRING WASHER

35 0503010244 027/16" NUT                          

36 0503012412 105/8" UNC SELF LOCKING NUT

37 0501012140 04FLAT WASHER

38 0551018948 02BODY MARKER SUPPORT ROW



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 83

0511056809SEMI MOUNTED HYDRAULIC MARKER 6350

35

35

17

16

15

10

10

07

01

18

07

01

18

13
14

12

11

02
37

36

05
04

06
03

36
37

09
37

08

20

28

24
24A

24B

21

23

22

30
33

34
31

30

34
32

29

27

25
25A

25C 25D

26C

27

26D

25B

26B

24C

24D

26
26A

19

QTItem Code Description See page

01 0511069622 02ROW MARKER ARM SUPPORT

02 0503012699 08BOLT 5/8NC X 2 CAPQ G.5 ZN 1K20548

03 0503011070 02BEATER 

04 0503010019 021/2" SPRING WASHER

05 0503010740 02BOLT 1/2 UNC X 2 CS G.5 ZN

06 0551019213 02FLAT WASHER 

07 0511061811 02ROW MARKER ARM 

08 0521061655 02BOLT 5/8 UNC X 320 MM

09 0521010479 04SLEEVE ARTICULATION

10 0511058449 02HYDRAULIC CYLINDER 84

11 0521010575 02C0.9" X 3.3" COUPLING SHAFT

12 0503010523 021/4" X 2" SPLIT PIN

13 0511015779 021" X 4.2" AXLE 

14 0503010523 021/4" X 2" SPLIT PIN

15 0511017592 0211.8" X 1.6" TRANSPORT LOCK        

16 0501068994 028,30 X 78 LOCK PIN

17 0503030168 02HITCH PIN CLIP

18 0501066949 021235 TURNBUCKLE

19 0511016156 04BOLT 5/8 UNC X1.1/2 CS PC G.5 ZN                 

20 0501054649 01HBM SEQUENTIAL VALVE 85

21 0503010751 02C3/8" X 1.1/4" HEX BOLT G.5

22 0501010984 0210,50 X 27 X 3,00 FLAT WASHER

23 0503010025 023/8 SPRING WASHER

24 0511057102 01HOSE KIT MARKER HIDRAULICO 6350

24A 0501081794 01TR-TC HOSE ASSY

24B 0501081999 013/8 X 4050 TR-TC HOSE ASSY

24C 0501080612 01HOSE 3/8 X 4450 TR-TC

24D 0501082002 013/8 X 4650 TC-TC HOSE ASSY

25 0521052417 01HOSE 3/8 X 4000 TR-TM PURPLE / RED

25A 0501080361 013/8" X 157" TR-TM HOSE

25B 0503034491 01HYDRAULIC HOSE GRIP (PURPLE)



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 83

0511056809SEMI MOUNTED HYDRAULIC MARKER 6350

QTItem Code Description See page

25C 0503034495 01HYDRAULIC HOSE GRIP (RED)

25D 0503018952 06PLASTIC BOLT

26 0521052418 01HOSE 3/8 X 4000 TR-TM PURPLE / BLUE

26A 0501080361 013/8" X 157" TR-TM HOSE

26B 0503034491 01HYDRAULIC HOSE GRIP (PURPLE)

26C 0503034494 01HYDRAULIC HOSE GRIP (BLUE)

26D 0503018952 06PLASTIC BOLT

27 0501053834 02MALE QUICK COUPLER 27

28 0571017773 02SPRING PROTECTION PLASTIC HOSE 3/4

29 0502012702 06BODY SUPPORT CLAMP

30 0531011180 04UPPER BODY CLIP

31 0503012555 04SCREW 7/16 UNC X 2 CS RT G.7 ZN

32 0503011103 027/16" X 2-1/2" BOLT                

33 0501012803 02FLAT WASHER 

34 0503010180 067/16" SPRING WASHER

35 0503010244 027/16" NUT                          

36 0503012412 105/8" UNC SELF LOCKING NUT

37 0501012140 04FLAT WASHER



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 84

0511058449HYDRAULIC CYLINDER

05
06

11

12
13

07

09

10

01

08

03

03

02

04

QTItem Code Description See page

01 0521066635 01TURNBUCKLE

02 0511062810 012.5" X 15"CYLINDER CASE 

03 0503030385 02CYLINDER PLUG N-002

04 0502012837 01PISTON

05 0503011109 012-119 N 3006-9B O'RING

06 0503018005 01RING

07 0503018003 01GASKET 

08 0502010471 0163,50 MOBILE CAP

09 0581010668 01RING SUPPORT

10 0503010163 01D-1500 SCRAPER RING

11 0503018004 01RING

12 0503018163 02BACK-UP RING 

13 0503018162 02O'RING 

14 0511032280 01ASSY REPAIR KIT 38,10 X 63,50  (0511058413)



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 85

0501054649HBM SEQUENTIAL VALVE

QTItem Code Description See page

01 0503060132 01VDFS-002 T SEQUENCEL VALVE         

02 0501010617 023/4" NIPPLE                        

03 0503010190 022-114 N 3006-9B O'RING

04 0501012109 043/4" X 9/16" NIPPLE FITTING      

05 0503011036 062-111 N 3006-9B O'RING 

06 0531019339 029/16" UNF X 12 PUMP



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 86

0521055204ROW MARKER DISC

12
13

14

02

07
06 03

04

15
05

01

09

08

10
11

QTItem Code Description See page

01 0521069643 01DISC AXLE MARKER ROW

02 0602023094 01DR16X3 C36AFPAFR73+4FR+4FR D474 10R

03 0581019513 01DEPTH WHEEL HUB

04 0503019342 01ROLLER BEARING

05 0581019168 01DUST CLOAK

06 0503011105 01SEAL RING

07 0503010878 015/8" SELF ALIGNING NUT             

08 0503030757 012.9" X 2" X 0.02" JOINT            

09 0521019178 01PROTECTION LID

10 0503013758 031/4" X 1-1/2" BOLT

11 0503010143 031/4" SPRING WASHER

12 0503010358 045/16" X 5/8" BOLT                  

13 0503010179 04LOCK WASHER 5/16 ZN 1K01528

14 0503010337 045/16" NUT

15 0503034055 01CLAMPING RING



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 87

0521054580REAR LIGHTING ASSEMBLY 4880

03

02 06

04

05

07

01

QTItem Code Description See page

01 0503014745 15mt2 X 2,5 MM ELECTRIC CABLE

02 0503013151 01ELECTRIC CONNECTION

03 0503015482 02CONNECTOR

04 0503012903 50T-80M CRAMP NYLON

05 0521052792 02MOUNTED REAR LIGHT 89

06 3505151602 0,3mtTUBE

07 0503017702 14FIXER



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 88

0521054583REAR LIGHTING ASSEMBLY

03

02 06

04

05

07

01

QTItem Code Description See page

01 0503014745 18mt2 X 2,5 MM ELECTRIC CABLE

02 0503013151 01ELECTRIC CONNECTION

03 0503015482 02CONNECTOR

04 0503012903 50T-80M CRAMP NYLON

05 0521052792 02MOUNTED REAR LIGHT 89

06 3505151602 0,3mtTUBE

07 0503017702 14FIXER



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 89

0521052792MOUNTED REAR LIGHT

03

04

05

02

06

07

08

06
07

08

01

QTItem Code Description See page

01 0503018738 01HEADLIGHT

02 0581016999 01REAR LIGHT SUPPORT

03 0551019884 0245 X 50 X 3/8 FASTENER 

04 0503010025 043/8 SPRING WASHER

05 0503010026 043/8" NUT

06 0503016506 045/16 UNC X 3/4  C S  G.5 ZN BOLT

07 0503010179 04LOCK WASHER 5/16 ZN 1K01528

08 0503010337 045/16" NUT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 90

0521055105MANUAL CANISTER ASSY

01
06

05

04

03

02

QTItem Code Description See page

01 0503060100 01INSTRUCTIONS MANUAL CANISTER

02 0503010267 01NYLON CLAMP

03 0503010363 01BOLT 5/16 UNC X 1 C S G.2 ZN

04 0501010694 01FLAT WASHER

05 0503010179 01LOCK WASHER 5/16 ZN 1K01528

06 0503010337 015/16" NUT

07 0511033473 01PACKING WITH MANUAL



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 91

0521054181TOOL BOX ASSEMBLY

08

09

10

07

06

06

05

01

02
03

04

QTItem Code Description See page

01 0521014021 021/2" X 4.5" X 5.4" FASTENER

02 0511017302 04FLAT WASHER 13,50 X 32,50 X 3,0 ZN

03 0503010019 041/2" SPRING WASHER

04 0503010060 041/2 UNC G.5 ZN HEX NUT

05 0521069295 01SUPPORT TOOL CHEST

06 0581017000 02PLATE INTERMEDIARY

07 0503034772 01BOX

08 0501011643 043/8 X 1"BOLT

09 0503010025 043/8 SPRING WASHER

10 0503010026 043/8" NUT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 92

0521054525CONTAINER WATER TANK

06

02
03

04

05

01

QTItem Code Description See page

01 0521014021 021/2" X 4.5" X 5.4" FASTENER

02 0511017302 04FLAT WASHER 13,50 X 32,50 X 3,0 ZN

03 0503010019 041/2" SPRING WASHER

04 0503010060 041/2 UNC G.5 ZN HEX NUT

05 0521069405 01WATER TANK SUPPORT

06 0503014820 01BLACK WATER RESERVOIR



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 93

0909095145ASSY HEX AXLE

08
07

08
09

10

11

15

16

03

06

01

0212

04

13
14

05

3245    4045    4845Item Code Description See page

01 0521013432  01         00         005/8" X 59" AXLE HEX

01. 0521013429  00         01         00AXLE HEX 5/8 X 2180

01.. 0521013430  00         00         01HEX AXLE 5/8 X 2580

02 0521013428  01         00         00HEX AXLE

02. 0521013433  00         01         005/8" X 75" AXLE HEX

02.. 0521013434  00         00         01HEX AXLE 5/8 X 2300

03 0501110037  02         02         02AGRICULTURAL BEARING HEX SHAFT 5/8"

04 0502040723  02         02         025/8 HEX AXLE BEARING SLEEVE 5/8 

05 0503010003  02         02         021845 GREASE FITTING

06 0503010365  04         04         04BOLT 5/16 UNC X 1.1/4 C S G.5 ZN

07 0501010984  04         04         0410,50 X 27 X 3,00 FLAT WASHER

08 0501010694  08         08         08FLAT WASHER

09 0503010179  04         04         04LOCK WASHER 5/16 ZN 1K01528

10 0503010337  04         04         045/16" NUT

11 0511815098  02         02         02FLAT WASHER 

12 0511017305  04         04         04FLAT WASHER

13 0511065562  02         02         0220Z GEAR

14 0502011299  02         02         02BUSHING GEAR

15 0503010571  02         02         021/4" X 1.1/2 COTTERPIN

16 0503010010  02         02         021/4" X 2.1/2" COTTERPIN



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 94

0909099016HEXAGONAL SHAFT ASSEMBLY

03

12

04

13
14

05

06
08

07
08

09
10

11

15

16 01

02

QTItem Code Description See page

01 0571013736 01HEX AXLE

02 0521013431 015/8" X 3030" AXLE HEX

03 0501110037 02AGRICULTURAL BEARING HEX SHAFT 5/8"

04 0502040723 025/8 HEX AXLE BEARING SLEEVE 5/8 

05 0503010003 021845 GREASE FITTING

06 0503010365 04BOLT 5/16 UNC X 1.1/4 C S G.5 ZN

07 0501010984 0410,50 X 27 X 3,00 FLAT WASHER

08 0501010694 08FLAT WASHER

09 0503010179 04LOCK WASHER 5/16 ZN 1K01528

10 0503010337 045/16" NUT

11 0511815098 02FLAT WASHER 

12 0511017305 04FLAT WASHER

13 0511065562 0220Z GEAR

14 0502011299 02BUSHING GEAR

15 0503010571 021/4" X 1.1/2 COTTERPIN

16 0503010010 021/4" X 2.1/2" COTTERPIN



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 95

0531059620KIT WITH ALPHA COMPONENTS - 10 ROWS

01
01A

01B

02
02A

02B

03

04

QTItem Code Description See page

01 0531058988 10P.16 ENDLESS THREAD WITH COATING

01A 0531065012 01ALPHA FERTILIZER METERING P.16MM WORM
THREAD

01B 0503035859 01SUPPORT SLEEVE

02 0531058992 10PELLETIZED FERTILIZER KIT P.50 125 TO 650
KG/HA ALPHA

02A 0501111196 01PELLETED FERTILIZER METERING COATING

02B 0531058987 01ENDLESS THREAD WITH AXLE COVERING

03 0501214546 01SPRING KEY

04 0503035928 01ADHESIVE LABEL FERTILIZER TABLE ALPHA P16.5



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 96

0531059623KIT WITH ALPHA COMPONENTS - 13 ROWS

01
01A

01B

02
02A

02B

03

04

QTItem Code Description See page

01 0531058988 13P.16 ENDLESS THREAD WITH COATING

01A 0531065012 01ALPHA FERTILIZER METERING P.16MM WORM
THREAD

01B 0503035859 01SUPPORT SLEEVE

02 0531058992 13PELLETIZED FERTILIZER KIT P.50 125 TO 650
KG/HA ALPHA

02A 0501111196 01PELLETED FERTILIZER METERING COATING

02B 0531058987 01ENDLESS THREAD WITH AXLE COVERING

03 0501214546 01SPRING KEY

04 0503035928 01ADHESIVE LABEL FERTILIZER TABLE ALPHA P16.5



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 97

05410509374880 - ALPHA II LABEL SET

0503034114

0503033008

0503034078

0
5
0

3
0
3
1
5
6
6

0503031428

0503034500

0
5

0
3

0
3

1
9

4
2

0
5

0
3
0

3
1
4

2
5

0
5

0
3
0

3
1

0
8

7 18

02

23

14

08

19

07

0503032930

17

12

01

• Utilize as escoras e os descansos antes de efetuar
 ajustes ou manutenção embaixo da plantadeira.

• Utilice los apoyos y los descansos antes de efectuar
  ajustes o mantenimiento debajo de la sembradora.

• Use parking stands, before adjusting or servicing
  under the planter.
 

0503033676

09

0
5

0
3

0
3

1
5
6

5

0503010001

21

0503034003

20

03 05

0503033414 05030334220503033418

04

0
5
0
3

0
3
2
9
9
7

13

0503033012

0503033013

15

16

0503032979

22A B C D

06

10

0503035927
NOTA:

400

450

500

550

600

650

700

750

800

850

900

950

Gramas em 50 m

Por Linha

ENGREN AGENS

Eixo Motor {C}
Ei xo Movido {D}

E
S

P
A

Ç
A

M
E

N
T

O
 E

N
T

R
E

 L
IN

H
A

S
  

(m
m

)

0722 05. 03. 03.5927

 176 197 223 226 253 257 277 287 304 309 327 331 350 365 372 377 391 404 414 422 428 478 534 542 551 565 584 605 614 625 652 690 698 739 751 796 825 888 903 1009 1024 1161 1297

 157 175 198 201 225 229 246 255 270 275 291 294 312 325 330 335 348 359 368 375 380 425 475 481 490 502 519 538 546 556 579 614 621 657 668 708 734 789 802 897 910 1032 1153  

 141 157 178 181 202 206 221 229 243 247 262 265 280 292 297 302 313 323 331 337 342 382 427 433 441 452 467 484 492 500 521 552 559 591 601 637 660 710 722 807 819 928 1038

 128 143 162 165 184 187 201 209 221 225 238 241 255 266 270 274 284 294 301 307 311 348 388 394 401 411 425 440 447 455 474 502 508 537 546 579 600 645 657 734 745 844 943

 117 131 149 151 169 172 184 191 203 206 218 221 234 244 248 252 261 270 276 281 285 319 356 361 368 377 389 404 410 417 434 460 466 492 501 531 550 592 602 673 683 774 865

 108 121 137 139 156 158 170 176 187 190 201 204 216 225 229 232 241 249 255 259 263 294 329 333 339 348 359 373 378 385 401 425 430 455 462 490 508 546 556 621 630 714 798

 101 112 127 129 145 147 158 164 174 177 187 189 200 209 212 216 223 231 237 241 244 273 305 309 315 323 334 346 351 357 372 394 399 422 429 455 472 507 516 577 585 663 741

 94 105 119 121 135 137 148 153 162 165 174 176 187 195 198 201 209 216 221 225 228 255 285 289 294 301 312 323 328 333 348 368 373 394 401 425 440 473 481 538 546 619 692

 88 98 112 113 127 129 138 143 152 155 163 165 175 183 186 189 196 202 207 211 214 239 267 271 276 282 292 303 307 312 326 345 349 369 375 398 413 444 451 504 512 580 649

 83 93 105 107 119 121 130 135 143 146 154 156 165 172 175 178 184 190 195 198 201 225 251 255 259 266 275 285 289 294 307 325 329 348 353 375 388 418 425 475 482 546 610

 78 87 99 101 112 114 123 127 135 137 145 147 156 162 165 168 174 180 184 187 190 212 237 241 245 251 260 269 273 278 290 307 310 328 334 354 367 394 401 448 455 516 577

 74 83 94 95 107 108 116 121 128 130 138 139 148 154 157 159 165 170 174 178 180 201 225 228 232 238 246 255 259 263 274 291 294 311 316 335 348 374 380 425 431 489 546

14x38 14x34 14x30 18x38 18x34 14x26 22x38 18x30 14x22  22x34 26x38 18x26 22x30 26x34 14x18 30x38 18x22 22x26 26x30 30x34 34x38 22x22 38x34 34x30 30x26 26x22 22x18 38x30 18x14 34x26 30x22 26x18 38x26 34x22 22x14 30x18 38x22 26x14 34x18 38x18 30x14 34x14 38x14

352 394 446 453 506 515 553 573 608 618 654 662 701 731 743 755 782 809 828 843 855 956 1068 1083 1103 1130 1168 1211 1229 1250 1303 1381 1397 1477 1502 1593 1651 1775 1805 2018 2048 2321 2594 

QTItem Code Description See page

01 0503034780 02ADHESIVE LABEL PST DUO (04/06 MOUTHS)

02 0503034114 02ADHESIVE LABEL LOGO TATU HOPPER 190 X 530

03 0503033414 02ADHESIVE LABEL 0 NUMBER FOR PLANTING

04 0503033418 02ADHESIVE LABEL 4 NUMBER FOR PLANTER

05 0503033422 04ADHESIVE LABEL

06 0503033008 02ADHESIVE LABEL

07 0503031428 01READ MANUAL DECAL

08 0503031942 01ADHESIVE LABEL

09 0503033676 01WARNING LABEL ADHESIVE SEAL LOCK AXIS

10 0503035927 02ADHESIVE LABEL TABLE FERTILIZER P27

11 0503031565 02ADHESIVE LABEL CARE 

12 0503031566 02ADHESIVE LABEL

13 0503032997 02ADHESIVE LABEL SEED DISTRIBUTOR TABLE

14 0503031425 02ADHESIVE LABEL ATTENTION

15 0503033012 01ADHESIVE LABEL RECAMBIO GEAR SEED /
FERTILIZER LEFT

16 0503033013 01ADHESIVE LABEL RECAMBIO GEAR SEED /
FERTILIZER LEFT

17 0503032930 06ADHESIVE LABEL DANGER

18 0503031087 01ADHESIVE LABEL

19 0503034078 03LIFTING POINTS DECAL

20 0503034003 01SERIAL NUMBER TAG 61 X 118

21 0503010001 043.2 X 5.5 RIVET

22 0503032979 02ADHESIVE LABEL LETTERS  A B C D

23 0503034500 01ADHESIVE LABEL



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 98

05310588906350 - ALPHA II LABEL SET

0503034114

0503034782

0503033008

0503034078

0503031428 0503031942

0503034500

04

27

17

11

23

10

0503032930

21

15

01

02

• Utilize as escoras e os descansos antes de efetuar
 ajustes ou manutenção embaixo da plantadeira.

• Utilice los apoyos y los descansos antes de efectuar
  ajustes o mantenimiento debajo de la sembradora.

• Use parking stands, before adjusting or servicing
  under the planter.
 

0503033676

12

0503010001

25

0503034003

24
05 06

07 08
0503033414 0503033417

0503033419

0503032997

0503031565

0503031566

0503031424

0503031425

0503033420

0503031087

16

0503033012

0503033013

19

20

0503032979

26A B C D

09

05.03.03.1424

• Antes  de accionar la  sembradora observe  si no  hay  personas  o
  animales en el área de acción de los marcadores de línea o debajo
  de la sembradora.
• Coloque las trabas en los cilindros hidráulicos antes de transportar,
  almacenar o efectuar servicios de mantenimiento.

• Before starting to raise or move the planter check for people or animals
 near or under , especially in the row markers action area.it
• Place the hydraulic cylinders lock before transporting, servicing or
  storing the planter.

• Antes de acionar a plantadeira, observe se não há pessoas ou animais
  na área de ação dos marcadores de linha ou embaixo da plantadeira.
• Coloque as travas nos cilindros hidráulicos antes de transportar,  
  armazenar ou efetuar serviços de manutenção.

18

13

0503035927
NOTA:

400

450

500

550

600

650

700

750

800

850

900

950

Gramas em 50 m

Por Li nha

EN GR ENA GEN S

Ei xo Motor {C }
Eixo Movido {D }

E
S

P
A

Ç
A

M
E

N
T

O
 E

N
T

R
E

 L
IN

H
A

S
  

(m
m

)

0722 05.03.03.5927

 176 197 223 226 253 257 277 287 304 309 327 331 350 365 372 377 391 404 414 422 428 478 534 542 551 565 584 605 614 625 652 690 698 739 751 796 825 888 903 1009 1024 1161 1297

 157 175 198 201 225 229 246 255 270 275 291 294 312 325 330 335 348 359 368 375 380 425 475 481 490 502 519 538 546 556 579 614 621 657 668 708 734 789 802 897 910 1032 1153  

 141 157 178 181 202 206 221 229 243 247 262 265 280 292 297 302 313 323 331 337 342 382 427 433 441 452 467 484 492 500 521 552 559 591 601 637 660 710 722 807 819 928 1038

 128 143 162 165 184 187 201 209 221 225 238 241 255 266 270 274 284 294 301 307 311 348 388 394 401 411 425 440 447 455 474 502 508 537 546 579 600 645 657 734 745 844 943

 117 131 149 151 169 172 184 191 203 206 218 221 234 244 248 252 261 270 276 281 285 319 356 361 368 377 389 404 410 417 434 460 466 492 501 531 550 592 602 673 683 774 865

 108 121 137 139 156 158 170 176 187 190 201 204 216 225 229 232 241 249 255 259 263 294 329 333 339 348 359 373 378 385 401 425 430 455 462 490 508 546 556 621 630 714 798

 101 112 127 129 145 147 158 164 174 177 187 189 200 209 212 216 223 231 237 241 244 273 305 309 315 323 334 346 351 357 372 394 399 422 429 455 472 507 516 577 585 663 741

 94 105 119 121 135 137 148 153 162 165 174 176 187 195 198 201 209 216 221 225 228 255 285 289 294 301 312 323 328 333 348 368 373 394 401 425 440 473 481 538 546 619 692

 88 98 112 113 127 129 138 143 152 155 163 165 175 183 186 189 196 202 207 211 214 239 267 271 276 282 292 303 307 312 326 345 349 369 375 398 413 444 451 504 512 580 649

 83 93 105 107 119 121 130 135 143 146 154 156 165 172 175 178 184 190 195 198 201 225 251 255 259 266 275 285 289 294 307 325 329 348 353 375 388 418 425 475 482 546 610

 78 87 99 101 112 114 123 127 135 137 145 147 156 162 165 168 174 180 184 187 190 212 237 241 245 251 260 269 273 278 290 307 310 328 334 354 367 394 401 448 455 516 577

 74 83 94 95 107 108 116 121 128 130 138 139 148 154 157 159 165 170 174 178 180 201 225 228 232 238 246 255 259 263 274 291 294 311 316 335 348 374 380 425 431 489 546

14x38 14x34 14x30 18x38 18x34 14x26 22x38 18x30 14x22  22x34 26x38 18x26 22x30 26x34 14x18 30x38 18x22 22x26 26x30 30x34 34x38 22x22 38x34 34x30 30x26 26x22 22x18 38x30 18x14 34x26 30x22 26x18 38x26 34x22 22x14 30x18 38x22 26x14 34x18 38x18 30x14 34x14 38x14

352 394 446 453 506 515 553 573 608 618 654 662 701 731 743 755 782 809 828 843 855 956 1068 1083 1103 1130 1168 1211 1229 1250 1303 1381 1397 1477 1502 1593 1651 1775 1805 2018 2048 2321 2594 

QTItem Code Description See page

01 0503034781 02LABEL ADHESIVE PST DUO MINOR (03 MOUTHS)

02 0503034780 02ADHESIVE LABEL PST DUO (04/06 MOUTHS)

03 0503034782 02LABEL ADHESIVE LOGO SMALLER TATU (03
MOUTHS)

04 0503034114 02ADHESIVE LABEL LOGO TATU HOPPER 190 X 530

05 0503033414 02ADHESIVE LABEL 0 NUMBER FOR PLANTING

06 0503033417 02ADHESIVE LABEL

07 0503033419 02ADHESIVE LABEL 5 NUMBER FOR PLANTING

08 0503033420 02ADHESIVE LABEL 6 NUMBER FOR PLANTING

09 0503033008 02ADHESIVE LABEL

10 0503031428 01READ MANUAL DECAL

11 0503031942 01ADHESIVE LABEL

12 0503033676 01WARNING LABEL ADHESIVE SEAL LOCK AXIS

13 0503035927 02ADHESIVE LABEL TABLE FERTILIZER P27

14 0503031565 02ADHESIVE LABEL CARE 

15 0503031566 02ADHESIVE LABEL

16 0503032997 02ADHESIVE LABEL SEED DISTRIBUTOR TABLE

17 0503031425 02ADHESIVE LABEL ATTENTION

18 0503031424 02ADHESIVE LABEL ATTENTION ROW HYDRAULIC
MARKER

19 0503033012 01ADHESIVE LABEL RECAMBIO GEAR SEED /
FERTILIZER LEFT

20 0503033013 01ADHESIVE LABEL RECAMBIO GEAR SEED /
FERTILIZER LEFT

21 0503032930 08ADHESIVE LABEL DANGER

22 0503031087 01ADHESIVE LABEL

23 0503034078 03LIFTING POINTS DECAL

24 0503034003 01SERIAL NUMBER TAG 61 X 118

25 0503010001 043.2 X 5.5 RIVET

26 0503032979 02ADHESIVE LABEL LETTERS  A B C D

27 0503034500 01ADHESIVE LABEL



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 99

0909096763ASSY SEED/FERTILIZER ROW

19

24
25

27
26

22

23

20

21

21

33
32

31
30

29

18

33
32

34

11

10

11
01
02

03
04

05

12

07
14

06
13

17

33
32

31
30

28

15

16

08

09 05..

05.

QTItem Code Description See page

01 0531054243 01SHORT SEED/FERTILIZER ROW WITH 20"
CUTTING DISC

100

01. 0531054246 01SHORT SEED/FERTILIZER ROW WITH 18"
CUTTING DISC

118

02 0531054244 01LONG SEED/FERTILIZER ROW WITH 20" CUTTING
DISC

121

02. 0531054245 01LONG SEED/FERTILIZER ROW WITH 18" CUTTING
DISC

127

03 0521054768 01RIGHT DDD FERTILIZER WITH SUPPORT 128

04 0521054769 01LEFT DDD FERTILIZER WITH SUPPORT 134

05 0521054984 01DEPTH/COMPACTOR SYSTEM - SPT 136

05. 0521054758 01CONTROL DEPTH WITH REGULATOR 147

05.. 0531050978 01DEPTH CONTROL WITH FAST ANGLE
REGULATING AXIS

157

06 0503030391 01RIGHT FERTILIZER NOZZLE

07 0503030392 01LEFT FERTILIZER NOZZLE

08 0503031050 01CURVED CONDUCTOR

09 0503010246 01CLAMP 

10 0503031145 012" X 2" X 20" HOSE                 

11 0503031076 012" HOSE CLAMP                       

12 0521053947 01AUTOMATIC DISARMING ROD 158

13 0581010082 01FERTILIZER SOCKET RIGHT

14 0581010083 01FERTILIZER SOCKET LEFT

15 0503063647 01SIGMA CORN DISC SET

16 0503063648 01SIGMA SOY DISC SET

17 0521068982 01DISC BLADE HUB KEY

18 0501013714 01STABILIZER BAR

18. 0501018652 01CORN STABILIZER BAR

19 0581015215 01E500 STABILIZER BAR

20 0521053946 01SCARING ROD 161

21 0511017969 010.1" SPACING PLATE

22 0511018662 01SPACING PLATE                      



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 99

0909096763ASSY SEED/FERTILIZER ROW

QTItem Code Description See page

23 0521069124 01PIVOTED FERTILIZER ROW NOZZLE

24 0503010751 01C3/8" X 1.1/4" HEX BOLT G.5

25 0501010984 0110,50 X 27 X 3,00 FLAT WASHER

26 0503010025 013/8 SPRING WASHER

27 0503010026 013/8" NUT

28 0503010741 011/2" X 2-3/4" BOLT                 

29 0503010547 011/2" X 4" BOLT                     

30 0521010505 0113,50 X 19,00 X 21,50 SLEEVE

31 0511017302 01FLAT WASHER 13,50 X 32,50 X 3,0 ZN

32 0503010019 011/2" SPRING WASHER

33 0503010060 011/2 UNC G.5 ZN HEX NUT

34 0503010905 011/2" X 2-1/4" BOLT                 



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 100

0531054243SHORT SEED/FERTILIZER ROW WITH 20" CUTTING DISC

17

12

16

15

11
10

04
03

07
09

06

14

0115
16

05

02

03
07

09
06

08

13

QTItem Code Description See page

01 0521054813 01LIFT PIVOTTING SHORT ROW 101

02 0501010066 013/4" X 9" BOLT                     

03 0511017232 02FLAT WASHER

04 0503011255 013/4" LOCK NUT                 

05 0502012873 01SUPPORT DC FERTILIZER ROW

06 0503019278 02LUBRICANT SLEEVE

07 0581019195 02SIDE GUIDE SLEEVE

08 0581019196 01CENTRAL GUIDE SLEEVE

09 0503010410 02RING

10 0503019116 02BOLT 5/8 UNC X 2.1/4 C S RT PC G.5 ZN

11 0503010013 025/8 NUT

12 0521053231 01DPL 20 SHORT ROW WITHOUT LUBRICATION
CONICAL BEARING

111

13 0521069482 01SHORT FERTILIZER ROW ARM

14 0521052644 01TIGHT ELEVATION SPRING FULL FERTILIZER 114

15 0503017857 03BOLT 5/8 UNF 4

16 0503010811 035/8" UNF SELF ADJUSTING NUT        

17 0531053925 01SIGMA SOY INDIVIDUAL SEED SYSTEM 115



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 101

0521054813LIFT PIVOTTING SHORT ROW

13

01
16

20
15

18

04

02

21
07

19

23
24

09

10

11

12

10

11

12

17
20

1418
1418

02

12
11

25

11
26

08

05

03

06
23

24

12

19

22

QTItem Code Description See page

01 0502011505 0118Z CONICAL GEAR

02 1902010426 02UPPER BEARING SEMI

03 0503034575 01TITANIUM HIGH ROW SEED NOZZLE

04 0521018079 01SEED ROW DRAWBAR LID

05 0521068663 01SHORT SEED ROW ARM

06 0511052024 01FAST CLOSING SET 102

07 0511059244 01SEED ROW SPRING ROD 103

08 0511059243 01ASSEMBLY GUIDE VARIUM SPRING SEED 104

09 0502012872 01PIVOTING CLAMP

10 0503010479 04BOLT                     

11 0503010019 081/2" SPRING WASHER

12 0503010060 081/2 UNC G.5 ZN HEX NUT

13 0581019188 01ARTICULATED SUPPORT WITHOUT LUBRICATION

14 0503019343 02AUTO LUBRICANT SLEEVE

15 0503019344 01AUTO LUBRICANT SLEEVE

16 0581019189 011/2" HEX SHAFT BEARING SLEEVE

17 0581019190 01GEAR 18Z 5/8 ENGINE WITHOUT LUBRICATION

18 0503010410 04RING

19 0501013352 02FLAT WASHER 

20 0501013354 02FLAT WASHER 

21 0521054775 01LEFT REAR LIFT ROW 105

22 0521018077 011/2" X 58.6" HEX AXLE

23 0503014729 021/4" UNF X 1/2" BOLT

24 0503010143 021/4" SPRING WASHER

25 0503010752 021/2" X 3.1/2" BOLT

26 0503010706 02BOLT 1/2 UNC X 4.1/2 C S G.5 ZN             



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 102

0511052024FAST CLOSING SET 

QTItem Code Description See page

01 0571011803 01PRISONER CLOSE FAST

02 0571011804 01FAST BOLT ADJUSTMENT

03 0502012744 01SPEED LOCK LEVER ASSY 

04 0571014024 02FAST BOLT GUIDE AXLE

05 0503010140 021/8" X 3/4" COTTERPIN



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 103

0511059244SEED ROW SPRING ROD

09

03
02

02

05

08

07

01

04

06

03

QTItem Code Description See page

01 0511060376 01SEED SPRING GUIDE

02 0503010834 021/2 X 1 BOLT

03 0502040534 02SPRING GUIDE BUSHING LOCK

04 0503031340 011.7"X 19" X 0.3" COMPRESSION SPRING

05 0503031339 011" X 19" X 0.1" COMPRESSION SPRING

06 0501013753 01FLAT WASHER 

07 0521010542 01COUPLING SHAFT 

08 0503010257 011/8" X 1" COTTERPIN

09 0503012412 015/8" UNC SELF LOCKING NUT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 104

0511059243ASSEMBLY GUIDE VARIUM SPRING SEED

04
03

02

01

QTItem Code Description See page

01 0502012538 01SPRING VARON SUPPORT

02 0521014021 011/2" X 4.5" X 5.4" FASTENER

03 0511017302 02FLAT WASHER 13,50 X 32,50 X 3,0 ZN

04 0503011336 021/2" HEX SELF ADJUSTING NUT        



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 105

0521054775LEFT REAR LIFT ROW

05

06

07

03

04

01

02

QTItem Code Description See page

01 0521054819 01BASE 1/2 FIXED WITHOUT ASSY LUBRICATION 106

02 0521054763 01DDD LEFT SEED 107

03 0581014527 03ELEVATION PLATE 12,5

04 0581014526 01ELEVATION PLATE 3/8

05 0503018882 043/8 UNC X 3.1/2 C S  G.7 ZN SCREW

06 0503010025 043/8 SPRING WASHER

07 0503010026 043/8" NUT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 106

0521054819BASE 1/2 FIXED WITHOUT ASSY LUBRICATION

05

03

07

04

04

07

02

01

09

08
06

06

QTItem Code Description See page

01 0581019199 01FIXED BASE

02 0581019200 01CONICA 40Z GEAR

03 0581019201 01CROWN SHAFT

04 0503019340 02LUBRICANT SLEEVE

05 0503019341 01LUBRICANT SLEEVE

06 0503011030 022-014 N 3006-9B O'RING

07 0503010410 02RING

08 0501013354 01FLAT WASHER 

09 0581019203 01CONICAL PINION



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 107

0521054763DDD LEFT SEED

11
10

06

06

10
11

02
09

08
07

07
08

09

15
14

13

12

04

05 01

16

1603

QTItem Code Description See page

01 0511052302 01LH SUPPORT DDD GUIDE 108

02 0521054761 01LEFT LOW CUBE 109

03 0521054760 01DOWN LOW CUBE 110

04 0561010264 01RH DOUBLE DISC SCRAPER - STARTING 04/18

05 0561010265 01LH DOUBLE DISC SCRAPER - STARTING 04/18

06 0511815098 04FLAT WASHER 

07 0571011152 02DOUBLE DISC CAP

08 0503015081 02502052 CLAMPING RING (FOR AXLE)

09 0503014679 022-134 O'RING

10 0511011927 02DUST CLOAK                         

11 0503034055 02CLAMPING RING

12 0503010751 01C3/8" X 1.1/4" HEX BOLT G.5

13 0501010984 0210,50 X 27 X 3,00 FLAT WASHER

14 0503010025 013/8 SPRING WASHER

15 0503010026 013/8" NUT

16 0591014250 0219 X 26 X 0,50 FLAT WASHER



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 108

0511052302LH SUPPORT DDD GUIDE

01

02

03

QTItem Code Description See page

01 0561015592 01LEFT DOUBLE DISC SUPPORT

02 0571012491 01SOCKET SEED GUIDE 

03 0503010838 020.1" X 0.8" SPRING PIN             



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 109

0521054761LEFT LOW CUBE

05
06

03

01

04

02

QTItem Code Description See page

01 0502012736 01HUB LOWER

02 0571011151 01LEFT DOUBLE DISC HUB

03 0603022042 0113" X 0.12" PLAIN COULTER BLADE

04 0503019342 01ROLLER BEARING

05 0503010546 065/16" X 7/8" BOLT                  

06 0503010337 065/16" NUT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 110

0521054760DOWN LOW CUBE

05

06

030104
02

QTItem Code Description See page

01 0502012736 01HUB LOWER

02 0571011150 01RIGHT DOUBLE DISC AXLE

03 0603022042 0113" X 0.12" PLAIN COULTER BLADE

04 0503019342 01ROLLER BEARING

05 0503010546 065/16" X 7/8" BOLT                  

06 0503010337 065/16" NUT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 111

0521053231DPL 20 SHORT ROW WITHOUT LUBRICATION CONICAL
BEARING

23

20

21

07

09
06

14

13

04

0122
17

19
18

22 17
19

18

15

03

06

12

02
10

11

08

05
16

QTItem Code Description See page

01 0581017651 01DISC LUBRICATION SUPPORT

02 0571010188 0113,50 X 19 X 86,30/86 SLEEVE

03 0521010452 01SLEEVE

04 0501067323 01SPRING REGULATOR                   

05 0521053248 0120" DISC BLADE HUB WITH CONICAL BEARING 112

06 0503011255 023/4" LOCK NUT                 

07 0581011111 01THRUST WASHER

08 0521068887 01DC RIGHT ARM WITH SLEEVE

09 0503034319 01LOCK PIN

10 0503010019 011/2" SPRING WASHER

11 0503010060 011/2 UNC G.5 ZN HEX NUT

12 0503011411 011/2" X 5-1/2" BOLT                 

13 0503034498 01SPRING

14 0502012878 01WASHER

15 0503013185 013/4" X 5-1/2" BOLT                 

16 0521068892 01LEFT DC ARM WITH SLEEVE

17 0503019272 02LUBRICANT SLEEVE

18 0503010390 02SEAL RING

19 0581017628 02LID

20 0581017652 01WASHER

21 0503019271 01SELF LUBRICATING BUSHING

22 0503019274 02WASHER

23 0502012825 01DISC BLADE FIXED AXLE



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 112

052105324820" DISC BLADE HUB WITH CONICAL BEARING

0102

QTItem Code Description See page

01 0603027851 0120" X 0.2" FLAT PLAIN DISC 

02 0521053697 01DISC BLADE HUB 113



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 113

0521053697DISC BLADE HUB

03

14

08

09

10

03

04

05

11
12

13

06
07

06

05
04

01

02

QTItem Code Description See page

01 0503019283 01SCREW 7/8  UNF X 6.1/4

02 0502040872 01REGULATORY NUT  

03 0503010370 02502072 CLAMPING RING (FOR AXLE)

04 0503010590 0200674-B SEAL

05 0503019285 02RING

06 0503012170 0230207 ROLLER BEARING

07 0502020641 01BLADE DISC FLANGE                  

08 0502012862 01DISC BLADE HUB

09 0502040873 01DISC BLADE AXLE

10 0503017755 01NUT

11 0503018825 065/16 UNC UNC BOLT

12 0501010694 06FLAT WASHER

13 0503013816 065/16" LOCKNUT

14 0511017907 021/8" BSPT X 6 PLUG



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 114

0521052644TIGHT ELEVATION SPRING FULL FERTILIZER

07

10

09

08

09

06

05

03

02

01

07

11

01

02

04

14

13

12

QTItem Code Description See page

01 0502040534 02SPRING GUIDE BUSHING LOCK

02 0502012184 02FERTILIZER SPRING GUIDE

03 0503031910 011.7" X 22.8" X 0.3" SPRING

04 0502012510 01SPRING ROD SUPPORT

05 0521068568 01LARGE ELEVATION SPRING FERTILIZER

06 0503030679 01BOLT 1/2 UNC X 1.1/4 CSPC G.5 ZN                

07 0501018535 021/2 X 1 BOLT

08 0503030678 01BOLT 1/2 UNC X 1.1/2 CSPC G.5 ZN

09 0503010060 021/2 UNC G.5 ZN HEX NUT

10 0502010891 01SPRING ROD SUPPORT CHOCK

11 0503010014 013/4" HEX NUT

12 0561014471 01COUPLING SHAFT

13 0511017302 01FLAT WASHER 13,50 X 32,50 X 3,0 ZN

14 0503010257 011/8" X 1" COTTERPIN



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 115

0531053925SIGMA SOY INDIVIDUAL SEED SYSTEM

04

03

05

02

01

06

06

QTItem Code Description See page

01 0531051514 01SIGMA SOY SEED SYSTEM 116

02 0503063602 01SEMI-ASSEMBLED SIGMA INDIVIDUAL SEED
HOPPER

03 0503010179 04LOCK WASHER 5/16 ZN 1K01528

04 0501010694 04FLAT WASHER

05 0503010240 04BOLT

06 0503035691 02ADHESIVE LABEL



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 116

0531051514SIGMA SOY SEED SYSTEM

01

16

13

14

15

12

06
07
08

02

09

10

11

03

05
04

07
08

02

09

QTItem Code Description See page

01 0511057289 01ASSY SEED DEFLECTOR 117

02 0503030083 023/8" X 3/8" X 1.6" STUD

03 0503010675 015/16" X 2.1/4" BOLT

04 0503010179 01LOCK WASHER 5/16 ZN 1K01528

05 0503010337 015/16" NUT

06 0502012974 01LOWER SEED DISK TRACK

07 0501013518 02FLAT WASHER

08 0503010025 023/8 SPRING WASHER

09 0503010209 023/8" UNC BUTTERFLY NUT

10 0503016282 01ALLEN BOLT

11 0503019913 01SELF-LOCKING NUT W/ NYLON M8 X 1.25 C.8 ZN

12 0503035299 02PLATE SPRING 16 X 8.2 X 0.90

13 0591018706 01SEED HOPPER SUPPORT

14 0513010140 01SOCIDISCO SOY DISC 90 HOLES

15 0513010161 01SOCIDISCO RING FOR SOY 0,8MM
AZCSOJAR08-002461

16 0503063405 01SOY SEED DISTRIBUTOR CAP



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 117

0511057289ASSY SEED DEFLECTOR

02

01

04

05

04

03

QTItem Code Description See page

01 0503010025 013/8 SPRING WASHER

02 0503010209 013/8" UNC BUTTERFLY NUT

03 0571018536 01HEX PRISONER

04 0501013518 02FLAT WASHER

05 0503034131 01DEFLECTOR 



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 118

0531054246SHORT SEED/FERTILIZER ROW WITH 18" CUTTING DISC

17

02

03
07

09
06

08

13

11
10

04
03

07
09

06

14

0115
16

05

12

16

15

QTItem Code Description See page

01 0521054813 01LIFT PIVOTTING SHORT ROW 101

02 0501010066 013/4" X 9" BOLT                     

03 0511017232 02FLAT WASHER

04 0503011255 013/4" LOCK NUT                 

05 0502012873 01SUPPORT DC FERTILIZER ROW

06 0503019278 02LUBRICANT SLEEVE

07 0581019195 02SIDE GUIDE SLEEVE

08 0581019196 01CENTRAL GUIDE SLEEVE

09 0503010410 02RING

10 0503019116 02BOLT 5/8 UNC X 2.1/4 C S RT PC G.5 ZN

11 0503010013 025/8 NUT

12 0521054830 01DPL 18 SHORT ROW WITHOUT LUBRICATION
TAPERED BEARING

119

13 0521069482 01SHORT FERTILIZER ROW ARM

14 0521052644 01TIGHT ELEVATION SPRING FULL FERTILIZER 114

15 0503017857 03BOLT 5/8 UNF 4

16 0503010811 035/8" UNF SELF ADJUSTING NUT        

17 0531053925 01SIGMA SOY INDIVIDUAL SEED SYSTEM 115



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 119

0521054830DPL 18 SHORT ROW WITHOUT LUBRICATION TAPERED
BEARING

18

15

03

06

12

02
10

11

08

05
16

23

20

21

07

09
06

14

13

04

0122
17

19
18

22 17
19

QTItem Code Description See page

01 0581017651 01DISC LUBRICATION SUPPORT

02 0571010188 0113,50 X 19 X 86,30/86 SLEEVE

03 0521010452 01SLEEVE

04 0501067323 01SPRING REGULATOR                   

05 0521054829 01DISC HUB CUT 18 BEARING 120

06 0503011255 023/4" LOCK NUT                 

07 0581011111 01THRUST WASHER

08 0521068887 01DC RIGHT ARM WITH SLEEVE

09 0503034319 01LOCK PIN

10 0503010019 011/2" SPRING WASHER

11 0503010060 011/2 UNC G.5 ZN HEX NUT

12 0503011411 011/2" X 5-1/2" BOLT                 

13 0503034498 01SPRING

14 0502012878 01WASHER

15 0503013185 013/4" X 5-1/2" BOLT                 

16 0521068892 01LEFT DC ARM WITH SLEEVE

17 0503019272 02LUBRICANT SLEEVE

18 0503010390 02SEAL RING

19 0581017628 02LID

20 0581017652 01WASHER

21 0503019271 01SELF LUBRICATING BUSHING

22 0503019274 02WASHER

23 0502012825 01DISC BLADE FIXED AXLE



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 120

0521054829DISC HUB CUT 18 BEARING

0102

QTItem Code Description See page

01 0603026013 01PLAIN COULTER BLADE

02 0521053697 01DISC BLADE HUB 113



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 121

0531054244LONG SEED/FERTILIZER ROW WITH 20" CUTTING DISC

17

03

04
08

09
07

09

15

05
04

08
10

07

16

0112
02

06

18

02

11

14
13

QTItem Code Description See page

01 0521054814 01LIFT PIVOTTING LONG ROW 122

02 0503012412 035/8" UNC SELF LOCKING NUT

03 0501010066 013/4" X 9" BOLT                     

04 0511017232 02FLAT WASHER

05 0503011255 013/4" LOCK NUT                 

06 0502012873 01SUPPORT DC FERTILIZER ROW

07 0503019278 02LUBRICANT SLEEVE

08 0581019195 02SIDE GUIDE SLEEVE

09 0581019196 01CENTRAL GUIDE SLEEVE

10 0503010410 02RING

11 0501011027 015/8" X 3-3/4" BOLT                 

12 0503016110 02BOLT 5/8 UNC X 4 C S  G.7 ZN

13 0503019116 02BOLT 5/8 UNC X 2.1/4 C S RT PC G.5 ZN

14 0503010013 025/8 NUT

15 0521069483 01LONG FERTILIZER ROW ARM

16 0521052644 01TIGHT ELEVATION SPRING FULL FERTILIZER 114

17 0531053925 01SIGMA SOY INDIVIDUAL SEED SYSTEM 115

18 0521053232 01DPL 20 LONG ROW WITHOUT LUBRICATION
CONICAL BEARING

126



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 122

0521054814LIFT PIVOTTING LONG ROW

12
11

25

11

12

10

11

12
11

26

08

05

03

06

23
24

23
24

09

10

04

02

21

07

19

19

2212

17
20

1418
1418

02

13

01
16

20
15

18

QTItem Code Description See page

01 0502011505 0118Z CONICAL GEAR

02 1902010426 02UPPER BEARING SEMI

03 0503034575 01TITANIUM HIGH ROW SEED NOZZLE

04 0521018079 01SEED ROW DRAWBAR LID

05 0521068664 01LONG SEED ROW ARM

06 0511052024 01FAST CLOSING SET 102

07 0511059244 01SEED ROW SPRING ROD 103

08 0511059243 01ASSEMBLY GUIDE VARIUM SPRING SEED 104

09 0502012872 01PIVOTING CLAMP

10 0503010479 04BOLT                     

11 0503010019 081/2" SPRING WASHER

12 0503010060 081/2 UNC G.5 ZN HEX NUT

13 0581019188 01ARTICULATED SUPPORT WITHOUT LUBRICATION

14 0503019343 02AUTO LUBRICANT SLEEVE

15 0503019344 01AUTO LUBRICANT SLEEVE

16 0581019189 011/2" HEX SHAFT BEARING SLEEVE

17 0581019190 01GEAR 18Z 5/8 ENGINE WITHOUT LUBRICATION

18 0503010410 04RING

19 0501013352 02FLAT WASHER 

20 0501013354 02FLAT WASHER 

21 0521054774 01RIGHT REAR LIFT ROW 123

22 0521018078 011/2" X 66.5" HEX AXLE

23 0503014729 021/4" UNF X 1/2" BOLT

24 0503010143 021/4" SPRING WASHER

25 0503010752 021/2" X 3.1/2" BOLT

26 0503010706 02BOLT 1/2 UNC X 4.1/2 C S G.5 ZN             



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 123

0521054774RIGHT REAR LIFT ROW

05

06

07

03

04

01

02

QTItem Code Description See page

01 0521054819 01BASE 1/2 FIXED WITHOUT ASSY LUBRICATION 106

02 0521054762 01RIGHT DDD SEED 124

03 0581014527 03ELEVATION PLATE 12,5

04 0581014526 01ELEVATION PLATE 3/8

05 0503018882 043/8 UNC X 3.1/2 C S  G.7 ZN SCREW

06 0503010025 043/8 SPRING WASHER

07 0503010026 043/8" NUT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 124

0521054762RIGHT DDD SEED

11
10

06

06

10
11

02
09

08
07

07
08

09

15
14

13

12

04

05 01

16

1603

QTItem Code Description See page

01 0511052301 01SUPPORT DDD 15 RIGHT 125

02 0521054761 01LEFT LOW CUBE 109

03 0521054760 01DOWN LOW CUBE 110

04 0561010264 01RH DOUBLE DISC SCRAPER - STARTING 04/18

05 0561010265 01LH DOUBLE DISC SCRAPER - STARTING 04/18

06 0511815098 04FLAT WASHER 

07 0571011152 02DOUBLE DISC CAP

08 0503015081 02502052 CLAMPING RING (FOR AXLE)

09 0503014679 022-134 O'RING

10 0511011927 02DUST CLOAK                         

11 0503034055 02CLAMPING RING

12 0503010751 01C3/8" X 1.1/4" HEX BOLT G.5

13 0501010984 0210,50 X 27 X 3,00 FLAT WASHER

14 0503010025 013/8 SPRING WASHER

15 0503010026 013/8" NUT

16 0591014250 0219 X 26 X 0,50 FLAT WASHER



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 125

0511052301SUPPORT DDD 15 RIGHT

02

03

01

QTItem Code Description See page

01 0561015591 0115"X15" RIGHT DOUBLE DISC SUPPORT

02 0571012491 01SOCKET SEED GUIDE 

03 0503010838 020.1" X 0.8" SPRING PIN             



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 126

0521053232DPL 20 LONG ROW WITHOUT LUBRICATION CONICAL
BEARING

02
10

11

08

05
16

19
18

22 17
19

18

15

03

06

12

23

20

21

07

09
06

14

13

04

0122
17

QTItem Code Description See page

01 0581017651 01DISC LUBRICATION SUPPORT

02 0571010188 0113,50 X 19 X 86,30/86 SLEEVE

03 0521010452 01SLEEVE

04 0501067323 01SPRING REGULATOR                   

05 0521053248 0120" DISC BLADE HUB WITH CONICAL BEARING 112

06 0503011255 023/4" LOCK NUT                 

07 0581011111 01THRUST WASHER

08 0521068887 01DC RIGHT ARM WITH SLEEVE

09 0503034319 01LOCK PIN

10 0503010019 011/2" SPRING WASHER

11 0503010060 011/2 UNC G.5 ZN HEX NUT

12 0503011411 011/2" X 5-1/2" BOLT                 

13 0503034498 01SPRING

14 0502012878 01WASHER

15 0503013185 013/4" X 5-1/2" BOLT                 

16 0521068892 01LEFT DC ARM WITH SLEEVE

17 0503019272 02LUBRICANT SLEEVE

18 0503010390 02SEAL RING

19 0581017628 02LID

20 0581017652 01WASHER

21 0503019271 01SELF LUBRICATING BUSHING

22 0503019274 02WASHER

23 0502012824 01DISC BLADE FIXED AXLE



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 127

0531054245LONG SEED/FERTILIZER ROW WITH 18" CUTTING DISC

05
04

08
10

07

16

0112
02

06

18

02

11

14
13

17

03

04
08

09
07

09

15

QTItem Code Description See page

01 0521054814 01LIFT PIVOTTING LONG ROW 122

02 0503012412 035/8" UNC SELF LOCKING NUT

03 0501010066 013/4" X 9" BOLT                     

04 0511017232 02FLAT WASHER

05 0503011255 013/4" LOCK NUT                 

06 0502012873 01SUPPORT DC FERTILIZER ROW

07 0503019278 02LUBRICANT SLEEVE

08 0581019195 02SIDE GUIDE SLEEVE

09 0581019196 01CENTRAL GUIDE SLEEVE

10 0503010410 02RING

11 0501011027 015/8" X 3-3/4" BOLT                 

12 0503016110 02BOLT 5/8 UNC X 4 C S  G.7 ZN

13 0503019116 02BOLT 5/8 UNC X 2.1/4 C S RT PC G.5 ZN

14 0503010013 025/8 NUT

15 0521069483 01LONG FERTILIZER ROW ARM

16 0521052644 01TIGHT ELEVATION SPRING FULL FERTILIZER 114

17 0531053925 01SIGMA SOY INDIVIDUAL SEED SYSTEM 115

18 0521054831 01DPL 18 LONG ROW WITHOUT LUBRICATION
TAPERED BEARING



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 128

0521054768RIGHT DDD FERTILIZER WITH SUPPORT

06
05

04

02

01

06
05

03

02

QTItem Code Description See page

01 0521055868 01RIGHT DUAL FERTILIZER DISC 129

02 0502012815 02DOUBLE-DISC SPACING PLATE

03 0503010479 02BOLT                     

04 0503010706 02BOLT 1/2 UNC X 4.1/2 C S G.5 ZN             

05 0503010019 041/2" SPRING WASHER

06 0503010060 041/2 UNC G.5 ZN HEX NUT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 129

0521055868RIGHT DUAL FERTILIZER DISC

11

10

05

04

02

07
06

09

08

01

03

QTItem Code Description See page

01 0502011160 0115"X15" RIGHT DOUBLE DISC SUPPORT  

02 0501017542 01LH DOUBLE DISC SCRAPER             

03 0501017541 01RIGHT DOUBLE DISC SCRAPER             

04 0502070062 01SCRAPER                            

05 0503011402 010.2" X 0.8" SPRING PIN             

06 0501010984 0210,50 X 27 X 3,00 FLAT WASHER

07 0503010025 013/8 SPRING WASHER

08 0503010026 013/8" NUT

09 0503010751 01C3/8" X 1.1/4" HEX BOLT G.5

10 0521055866 01HUB RIGHT QUICK-CHANGE DPL 15 X 4.00
FERTILIZER / SEED

130

11 0521055867 01HUB LEFT QUICK-CHANGE DPL 15 X 4.00
FERTILIZER / SEED

132



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 130

0521055866HUB RIGHT QUICK-CHANGE DPL 15 X 4.00 FERTILIZER /
SEED

01 02

QTItem Code Description See page

01 0521055864 01ASSY RIGHT HUB DDD FERTILIZER / SEED 131

02 0612023500 01DPL CPR 15X4 C123 AFSFR72,00+6FR D568



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 131

0521055864ASSY RIGHT HUB DDD FERTILIZER / SEED

01

10

11

06

03

04
05

09

09

07
08

02

QTItem Code Description See page

01 0571011150 01RIGHT DOUBLE DISC AXLE

02 0502012896 01SHORT CUBE FERTILIZER/SEED HUB

03 0503019342 01ROLLER BEARING

04 0503034055 01CLAMPING RING

05 0511011927 01DUST CLOAK                         

06 0503014679 012-134 O'RING

07 0503019377 06SCREW 5/16 UNC X  5/8 C S R I  G.8 ZN

08 0503010179 06LOCK WASHER 5/16 ZN 1K01528

09 0591010493 02WASHER DDD FERTILIZER / SEED

10 0503015081 01502052 CLAMPING RING (FOR AXLE)

11 0571011152 01DOUBLE DISC CAP



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 132

0521055867HUB LEFT QUICK-CHANGE DPL 15 X 4.00 FERTILIZER / SEED

01

02

QTItem Code Description See page

01 0521055865 01ASSY LEFT HUB DDD FERTILIZER / SEED 133

02 0612023500 01DPL CPR 15X4 C123 AFSFR72,00+6FR D568



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 133

0521055865ASSY LEFT HUB DDD FERTILIZER / SEED

01

10

11

06

03

04

05

09

09

07

08

02

QTItem Code Description See page

01 0571011151 01LEFT DOUBLE DISC HUB

02 0502012896 01SHORT CUBE FERTILIZER/SEED HUB

03 0503019342 01ROLLER BEARING

04 0503034055 01CLAMPING RING

05 0511011927 01DUST CLOAK                         

06 0503014679 012-134 O'RING

07 0503019377 06SCREW 5/16 UNC X  5/8 C S R I  G.8 ZN

08 0503010179 06LOCK WASHER 5/16 ZN 1K01528

09 0591010493 02WASHER DDD FERTILIZER / SEED

10 0503015081 01502052 CLAMPING RING (FOR AXLE)

11 0571011152 01DOUBLE DISC CAP



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 134

0521054769LEFT DDD FERTILIZER WITH SUPPORT

06
05

03

02

02

01

06
05

04

QTItem Code Description See page

01 0521055869 01LEFT DUAL FERTILIZER DISC 135

02 0502012815 02DOUBLE-DISC SPACING PLATE

03 0503010479 02BOLT                     

04 0503010706 02BOLT 1/2 UNC X 4.1/2 C S G.5 ZN             

05 0503010019 041/2" SPRING WASHER

06 0503010060 041/2 UNC G.5 ZN HEX NUT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 135

0521055869LEFT DUAL FERTILIZER DISC

08

01

03

11

10

04

02

07
06

09

05

QTItem Code Description See page

01 0502011161 0115"X15" LEFT DOUBLE DISC SUPPORT   

02 0501017542 01LH DOUBLE DISC SCRAPER             

03 0501017541 01RIGHT DOUBLE DISC SCRAPER             

04 0502070062 01SCRAPER                            

05 0503011402 010.2" X 0.8" SPRING PIN             

06 0501010984 0210,50 X 27 X 3,00 FLAT WASHER

07 0503010025 013/8 SPRING WASHER

08 0503010026 013/8" NUT

09 0503010751 01C3/8" X 1.1/4" HEX BOLT G.5

10 0521055866 01HUB RIGHT QUICK-CHANGE DPL 15 X 4.00
FERTILIZER / SEED

130

11 0521055867 01HUB LEFT QUICK-CHANGE DPL 15 X 4.00
FERTILIZER / SEED

132



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 136

0521054984DEPTH/COMPACTOR SYSTEM - SPT

04
03

02

02

06

05

01

QTItem Code Description See page

01 0521054986 01DEPTH CONTROL SEMI MOUNTED WITHOUT
LUBRICATION

137

02 0501052538 02DEPTH BAND WITH ARMS 143

03 0503010358 085/16" X 5/8" BOLT                  

04 0503013816 085/16" LOCKNUT

05 0521054990 01LEFT COMPACTOR WHEEL 144

06 0521055017 01RIGHT COMPACTOR WHEEL 145



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 137

0521054986DEPTH CONTROL SEMI MOUNTED WITHOUT LUBRICATION

04

16
17

15
17

16

12

11
10

02

09 08
07

13

14

01

07
08

09

10
11

03

05

06

QTItem Code Description See page

01 0501052297 01DEPTH WHEELS REGULATOR ASSY        138

02 0521054987 01LEFT ARM WITH HUB WITHOUT LUBRIFICATION 139

03 0521054988 01RIGHT ARM WITH HUB WITHOUT LUBRIFICATION 141

04 0521055033 01SEMI-ASSEMBLED COMPACTOR BODY 142

05 0502012282 01DEPTH CONTROL SUPPORT

06 0503034377 013/8 UNC X 3/4 BOLT

07 0503010311 021/2" X 1-1/4" BOLT                 

08 0503010019 021/2" SPRING WASHER

09 0571017749 02FLAT WASHER

10 0571015974 02WASHER 

11 0511015346 02FLAT WASHER

12 0581011100 01DEPTH WHEEL AXLE 

13 0521019093 010.6" X 2.7" PIVOT SHAFT 

14 0503010581 01RING

15 0503019275 01SLEEVE LUBRICATION SYSTEM

16 0581019473 02ARTICULATED SLEEVE

17 0503010045 02O'RING



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 138

0501052297DEPTH WHEELS REGULATOR ASSY        

01

03

0605

02

04

06

QTItem Code Description See page

01 0502011689 011/8" DEPTH CONTROL LEVER

02 0503030975 010.9" X 1.5" X 0.1" SPRING          

03 0502011688 01DEPTH CONTROL LEVER

04 0581019519 01FLAT WASHER

05 0503010071 013/16" X 1" COTTERPIN

06 0511060699 01DEPTH WHEEL STOP 

07 0503019398 01AXLE RETAINER RING



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 139

0521054987LEFT ARM WITH HUB WITHOUT LUBRIFICATION

07

06

06

07

01

05

04
03

02

QTItem Code Description See page

01 0581019472 01LEFT ARM WHEEL CONTROL DEPTH

02 0503010740 01BOLT 1/2 UNC X 2 CS G.5 ZN

03 0503010019 011/2" SPRING WASHER

04 0503010060 011/2 UNC G.5 ZN HEX NUT

05 0521055016 01CUBE DEPTH CONTROL WITHOUT LUBRICATION 140

06 0581019514 02LUBRICANT SLEEVE

07 0503011109 022-119 N 3006-9B O'RING



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 140

0521055016CUBE DEPTH CONTROL WITHOUT LUBRICATION

01

05
06

07

08

09 10

11

04

03

02

QTItem Code Description See page

01 0581019513 01DEPTH WHEEL HUB

02 0581019515 01AXIS

03 0503034055 01CLAMPING RING

04 0581019168 01DUST CLOAK

05 0503013758 031/4" X 1-1/2" BOLT

06 0503010143 031/4" SPRING WASHER

07 0503019342 01ROLLER BEARING

08 0503011105 01SEAL RING

09 0503010878 015/8" SELF ALIGNING NUT             

10 0503030757 012.9" X 2" X 0.02" JOINT            

11 0521019178 01PROTECTION LID



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 141

0521054988RIGHT ARM WITH HUB WITHOUT LUBRIFICATION

07

06

06

07

01

05

04
03

02

QTItem Code Description See page

01 0581019527 01RIGHT ARM WHEEL CONTROL DEPTH

02 0503010740 01BOLT 1/2 UNC X 2 CS G.5 ZN

03 0503010019 011/2" SPRING WASHER

04 0503010060 011/2 UNC G.5 ZN HEX NUT

05 0521055016 01CUBE DEPTH CONTROL WITHOUT LUBRICATION 140

06 0581019514 02LUBRICANT SLEEVE

07 0503011109 022-119 N 3006-9B O'RING



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 142

0521055033SEMI-ASSEMBLED COMPACTOR BODY

19

20

01

02

05
04

05

06

07

08

16

03

09

10

12

11

13

14

15

19
18

17

QTItem Code Description See page

01 0521069585 01LEFT SIDE

02 0581019475 01RIGHT SIDE BODY

03 0581019511 01COVER

04 0581019510 01AXIS

05 0503019351 02LUBRICANT SLEEVE

06 0581019520 01AXIS

07 0503030190 010.5" X 1.6" X 0.05" SPRING

08 0502012877 01PRESS WHEEL ADJUSTMENT LEVER

09 0503030878 01LEVER CRANK

10 0521068661 01LEVER

11 0571012442 01COUPLING SHAFT 

12 0503010257 011/8" X 1" COTTERPIN

13 0581019512 01PLATE TOP

14 0503034817 01SPRING

15 0503010752 011/2" X 3.1/2" BOLT

16 0503011336 011/2" HEX SELF ADJUSTING NUT        

17 0501011753 025/16" X 1-3/4" BOLT                

18 0581015855 02SLEEVE 

19 0503013816 045/16" LOCKNUT

20 0503010848 025/16" X 3.1/2" BOLT                



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 143

0501052538DEPTH BAND WITH ARMS

QTItem Code Description See page

01   0503030551 01DEPTH CONTROL WHEEL RUBBER BAND 

02   0521010832 02RIM FLANGE

03   0503010298 051/4" X 1/2" BOLT                   

04   0503010143 051/4" SPRING WASHER

05   0503010144 051/4" NUT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 144

0521054990LEFT COMPACTOR WHEEL

01

03

02

03

QTItem Code Description See page

01 0521054989 01RUBBER WHEEL ASSEMBLY WITHOUT
LUBRICATION

146

02 0503013739 011/2" X 1" BOLT

03 0521014508 05FLAT WASHER 



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 145

0521055017RIGHT COMPACTOR WHEEL

01

03

02

03

QTItem Code Description See page

01 0521054989 01RUBBER WHEEL ASSEMBLY WITHOUT
LUBRICATION

146

02 0503010752 011/2" X 3.1/2" BOLT

03 0521014508 05FLAT WASHER 



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 146

0521054989RUBBER WHEEL ASSEMBLY WITHOUT LUBRICATION

09

10
08

05
06

11

02

05
04

03

01 02

07

11 10
09

QTItem Code Description See page

01 0502012894 01CUBE WHEELS

02 0521018928 02PRESS WHEEL RIM 

03 0503031421 01DEPTH CONTROL WHEEL RUBBER BAND 

04 0503010358 035/16" X 5/8" BOLT                  

05 0503013816 095/16" LOCKNUT

06 0503010011 065/16" X 1/2" BOLT                  

07 0503019342 01ROLLER BEARING

08 0503011105 01SEAL RING

09 0511011927 02DUST CLOAK                         

10 0503013848 025072-BR SEAL

11 0581019533 02AXIS



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 147

0521054758CONTROL DEPTH WITH REGULATOR

05

04

06

09

10

02

07

08

02

01

03

QTItem Code Description See page

01 0521054751 01DEPTH CONTROL WITH THREAD 148

02 0511055819 02DEPTH BAND WITH RIM 153

03 0521054752 01V COMPACTING SYSTEM 154

04 0503010479 02BOLT                     

05 0503010019 021/2" SPRING WASHER

06 0503010060 021/2 UNC G.5 ZN HEX NUT

07 0503016506 085/16 UNC X 3/4  C S  G.5 ZN BOLT

08 0503013816 085/16" LOCKNUT

09 0521054753 01DRIVE WHEEL V RUBBER RIGHT 155

10 0521054754 01DRIVE WHEEL V LEFT RUBBER 156



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 148

0521054751DEPTH CONTROL WITH THREAD

01

08

14
10

17

15

09
14

10
17

16

04
07

24

02

03

12 11
13

18

19

19 21

25

23

26

22

05
06

19

20

29
28

27
27A

27B

QTItem Code Description See page

01 0581017621 01CONTROL AXLE

02 0521063812 01REGULATOR LEVER ALXE

03 0503011336 011/2" HEX SELF ADJUSTING NUT        

04 0511065308 01LOCK REGULATOR

05 0503032035 010.7" X 1.2" X 1" COMPRESSION SPRING

06 0541011627 01FLAT WASHER 

07 0503010140 011/8" X 3/4" COTTERPIN

08 0521053245 01COVERING WHEEL LEFT ARM ASSEMBLED 149

09 0521053244 01COVERING WHEEL RIGHT ARM ASSEMBLED 150

10 0581017646 02SLEEVE LOCK CONTROL ARM

11 0571013189 01SLEEVE SUPPORT BEATER

12 0521063813 01WHEEL PRESS  BEATER

13 0501010937 0113,50 X 28 X 3,00 FLAT WASHER

14 0503010045 04O'RING

15 0503017375 011/2" X 1-1/4" BOLT 

16 0503014007 011/2" X 1-1/4" BOLT

17 0503010019 031/2" SPRING WASHER

18 0503010920 011/2 UNC X 1.1/2 C S  G.5 ZN BOLT

19 0503010023 043/4" SPRING WASHER

20 0521053483 01CPRA RIGHT DEPTH CONTROL CUBE WITHOUT
LUBRICATION

151

21 0521053484 01CPRA LEFT DEPTH CONTROL CUBE WITHOUT
LUBRICATION

152

22 0581019171 01REGULATOR

23 0521069476 01EXTERNAL COLUMN CONTROL DEPTH

24 0521069475 01INTERNAL COLUMN CHECK DEPTH

25 0503010683 010,2" X 1,2" SPRING PIN

26 0503034830 01REGULATION LATCHE

27 0521054750 01CRANK ASSEMBLY

27A 0521069477 01HAND CRANK

27B 0503030878 01LEVER CRANK

28 0503030751 01REGULATOR PLATE



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 148

0521054751DEPTH CONTROL WITH THREAD

QTItem Code Description See page

29 0503010001 043.2 X 5.5 RIVET



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 149

0521053245COVERING WHEEL LEFT ARM ASSEMBLED

04

04

01

03

02

QTItem Code Description See page

01 0581017620 01LEFT ARM WHEELS

02 0581011340 01ARM CASE

03 0503011402 020.2" X 0.8" SPRING PIN             

04 0503019275 01SLEEVE LUBRICATION SYSTEM



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 150

0521053244COVERING WHEEL RIGHT ARM ASSEMBLED

03

02

01

04

04

QTItem Code Description See page

01 0581011340 01ARM CASE

02 0503011402 020.2" X 0.8" SPRING PIN             

03 0581017645 01WHEEL RIGHT ARM

04 0503019275 01SLEEVE LUBRICATION SYSTEM



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 151

0521053483CPRA RIGHT DEPTH CONTROL CUBE WITHOUT
LUBRICATION

09

11

04

03

0701

02

10

0608

05

QTItem Code Description See page

01 0502012912 01DEPTH WHEEL HUB

02 0503019342 01ROLLER BEARING

03 0581019168 01DUST CLOAK

04 0581017828 01RIGHT AXLE CPRA WITHOUT LUBRICATION

05 0503034055 01CLAMPING RING

06 0503010878 015/8" SELF ALIGNING NUT             

07 0503030757 012.9" X 2" X 0.02" JOINT            

08 0521019178 01PROTECTION LID

09 0503010143 031/4" SPRING WASHER

10 0503011105 01SEAL RING

11 0503014729 031/4" UNF X 1/2" BOLT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 152

0521053484CPRA LEFT DEPTH CONTROL CUBE WITHOUT LUBRICATION

05

09

10

04

03

0701

02

11

0608

QTItem Code Description See page

01 0502012912 01DEPTH WHEEL HUB

02 0503019342 01ROLLER BEARING

03 0581019168 01DUST CLOAK

04 0581017845 01LEFT AXLE CPRA WITHOUT LUBRICATION

05 0503034055 01CLAMPING RING

06 0503010878 015/8" SELF ALIGNING NUT             

07 0503030757 012.9" X 2" X 0.02" JOINT            

08 0521019178 01PROTECTION LID

09 0503010143 031/4" SPRING WASHER

10 0503013758 031/4" X 1-1/2" BOLT

11 0503011105 01SEAL RING



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 153

0511055819DEPTH BAND WITH RIM

02

01

02

04

03

QTItem Code Description See page

01 0503034008 01DEPTH CONTROL

02 0521010832 02RIM FLANGE

03 0503013758 051/4" X 1-1/2" BOLT

04 0503013814 051/4" NC LOCKNUT



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 154

0521054752V COMPACTING SYSTEM

11

12
13

14

09

10

01

05

03

08

23
21

22
07

06

04

02

24

15
10

17

18

16

19

20

QTItem Code Description See page

01 0581017647 01PRESS WHEELS ARM

02 0503030883 01RIGHT TORSION SPRING

03 0581017622 01SEAT SUPPORT

04 0581017648 01PIVOT SHAFT

05 0503010839 0103"X 0.6" SPRING PIN

06 0521069490 01RIGHT REGULATOR

07 0521069491 01LEFT REGULATOR

08 0581017817 01ADJUSTMENT SHAFT COMPACTOR 1/2 THREAD
WITHOUT LUBRICATION

09 0521063812 01REGULATOR LEVER ALXE

10 0503011336 021/2" HEX SELF ADJUSTING NUT        

11 0511065308 01LOCK REGULATOR

12 0503032035 010.7" X 1.2" X 1" COMPRESSION SPRING

13 0541011627 01FLAT WASHER 

14 0503010140 011/8" X 3/4" COTTERPIN

15 0571013293 01SLEEVE LOCK COMPACTOR V CONTROL WITH
SCREW

16 0581013744 01PROTECTION CASE

17 0503013096 015/16" X 4" BOLT                    

18 0503013816 015/16" LOCKNUT

19 0503019273 02AUTO LUBRICANT SLEEVE

20 0503010045 02O'RING

21 0503010025 023/8 SPRING WASHER

22 0503010026 023/8" NUT

23 0503011404 02BOLT                 

24 0503011172 01BOLT 1/2 UNC X 2.1/2 C S  G.5 ZN



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 155

0521054753DRIVE WHEEL V RUBBER RIGHT

07

10
08

01

14

06

09
08

02

04

03

11
05

12
13

15

16
17

06

QTItem Code Description See page

01 0581019097 01LOWER WHEEL HUB

02 0581012949 01BEARING COVER

03 0503018045 012-130 (AGEL) O'RING

04 0503011105 01SEAL RING

05 0502012893 01WHEEL BOX

06 0521018928 02PRESS WHEEL RIM 

07 0503031421 01DEPTH CONTROL WHEEL RUBBER BAND 

08 0503013816 095/16" LOCKNUT

09 0503010011 065/16" X 1/2" BOLT                  

10 0503010358 035/16" X 5/8" BOLT                  

11 0581019166 01RIGHT AXIS

12 0501010984 0110,50 X 27 X 3,00 FLAT WASHER

13 0503010025 013/8 SPRING WASHER

14 0503062300 01EVA-F8 ESF2CARR BALL BEARING

15 0503011334 01BOLT 3/8 UNC X 3/4 CS G.5 ZN              

16 0503033787 01NUT 3/4 UNF

17 0581019215 01DUST CLOAK



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 156

0521054754DRIVE WHEEL V LEFT RUBBER

07

10
08

01

14

06

09
08

02

04

03

11
05

12
13

16

15
17

06

QTItem Code Description See page

01 0581019097 01LOWER WHEEL HUB

02 0581012949 01BEARING COVER

03 0503018045 012-130 (AGEL) O'RING

04 0503011105 01SEAL RING

05 0502012893 01WHEEL BOX

06 0521018928 02PRESS WHEEL RIM 

07 0503031421 01DEPTH CONTROL WHEEL RUBBER BAND 

08 0503013816 095/16" LOCKNUT

09 0503010011 065/16" X 1/2" BOLT                  

10 0503010358 035/16" X 5/8" BOLT                  

11 0581019167 01LEFT AXLE

12 0501010984 0110,50 X 27 X 3,00 FLAT WASHER

13 0503010025 013/8 SPRING WASHER

14 0503062300 01EVA-F8 ESF2CARR BALL BEARING

15 0503033788 01NUT 3/4

16 0503019348 01SCREW 3/8 UNC X 3/4

17 0581019215 01DUST CLOAK



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 157

0531050978DEPTH CONTROL WITH FAST ANGLE REGULATING AXIS

06

04

05

06

01

02

03

QTItem Code Description See page

01 0531050980 01SEM SEMI-ASSEMBLED CONTROL WITHOUT
LUBRICATION

02 0503010358 085/16" X 5/8" BOLT                  

03 0503013816 085/16" LOCKNUT

04 0521055017 01RIGHT COMPACTOR WHEEL 145

05 0521054990 01LEFT COMPACTOR WHEEL 144

06 0511055819 02DEPTH BAND WITH RIM 153



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 158

0521053947AUTOMATIC DISARMING ROD

04

06

11
10

12

13

05

03

18

19

14
15

17
17

16

11
10

09

07
22

20
21

08

02

01

QTItem Code Description See page

01 0521068567 01BOX SPRING

02 0521053951 01STEM 159

03 0503034106 0180 X 230 X 16,50 COMPRESSSION SPRING 

04 0581012094 01SUPPORT WASHER 

05 0503033624 0135 X 215  X 7,14 COMPRES SPRING

06 0571019462 01SUPPORT GUIDE PRING

07 0503012795 015/8" HEX SELF ADJUSTING NUT

08 0503010691 011/4" GREASE FITTING

09 0503010384 021/2" X 5" BOLT                     

10 0511017302 04FLAT WASHER 13,50 X 32,50 X 3,0 ZN

11 0503011336 041/2" HEX SELF ADJUSTING NUT        

12 0503017874 02BOLT 1/2 UNC

13 0571018541 01BODY SOCKET FERTILIZER

14 0503010026 023/8" NUT

15 0503010025 023/8 SPRING WASHER

16 0503010751 02C3/8" X 1.1/4" HEX BOLT G.5

17 0501010984 0410,50 X 27 X 3,00 FLAT WASHER

18 0503010417 017/8" NUT        

19 0503017058 01HEX 7/8 UNC X 3 CSRT PC G.5 ZN

20 0581012084 01ARTICULATED SLEEVE

21 0581012082 01SCREW

22 0581012081 01ARTICULATED SLEEVE



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 159

0521053951STEM

04
05

03

01

02

QTItem Code Description See page

01 0521053932 01ROD WITH BEAK 0869 160

02 0521067065 01FLANGE WASHER SPRING

03 0503010406 02501025 CLAMPING RING (FOR AXLE)

04 0581012092 01AXLE FIXER

05 0521015818 02FLAT WASHER



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 160

0521053932ROD WITH BEAK 0869

03

04

01

02

QTItem Code Description See page

01 0521067523 01STEM WITHOUT BEAK DISARM

02 0502040901 01FIXED ROD NOZZLE

03 0503016853 02SPRING PIN

04 0503011402 020.2" X 0.8" SPRING PIN             



PST DUO - FRAME 4880/6350   (FROM 05/2023) Page 161

0521053946SCARING ROD

04

03

01

02

QTItem Code Description See page

01 0521065998 01SCARIFIER SPINDLE 

02 0502070085 01FIXED ROD BEARING

03 0513010288 02ELASTIC PIN 701211 10 X 24

04 0513010289 02ELASTIC PIN 701211 10 X 24





Technical Publications | Elaboration and Revision

LORENA ROCHA ALVES


